SERIES)

REIKelicopter

TS

I

—| ©

| =

gl

< <

1366
Product Name / B2 Raptor E720 FL Raptor E720 Raptor 90 G4 FL Raptor 90 G4
Item No. / ESEIER 4791-K1 4790-K10 4894-K10 4893-K10
Power / 810 Electric Motor Nitro Engine
Rotor Head / /58RI Flybarless ‘ Flybared Flybarless ‘ Flybared
Length / 8 1,366mm (53.8” )
Width / {85 221mm (8.7" )
Height / 185 430mm (16.9" ) ‘ 462mm (18.2" ) 430mm (16.9" ) ‘ 462mm (18.2" )
Main Rotor | Lenath / R 690~720mm / ( 27.2~28.3" )
£ Diameter / JEEEE 1,663~ 1,603mm ( 61.5-63.1" )
TailRotor | Length/ RfE 105mm (4.1" )
S Diameter / E#EE 280mm (11.0" ) as standard
Main Gear / Pinion FE5#2 / 5RE)ES8I 11T / 11T (standard), 12 or 13T (option) T /14T
Gear Ratio (E:M:T) / &5#aLt 1:10.09:4.67 (standard) 1:7.92: 4.67 (fixed ratio)
Full Equipped Weight w/o Fuel or Batt. 3,650-gram 3,750-gram 4,300-gram 4,400-gram
LEEEFSTHINH (8.05lbs) (8.27Ibs) (9.48Ibs) (9.70Ibs)
Max. Fuel on Board 5 Main Tank: 650cc (22. 970z)
B EEAREE 21562 x 105 mm (6. Header Tank: 60cc (2.0302)
Battery: 12S (6S x 2) 5.0~6.0Ah
Battery C-rate: Above 25C Engine Displacement: 0.91~1.2cu.in
Recommended Power Configuration ESC 80~120A Pinion: 14T (Fixed)
EhREES Motor: 520~560KV. ‘ 470~520KV ‘ 450~470KV. Fuel: 30% nitro fuel for RC Helicopter
Pinion: 1T ‘ 12T ‘ 13T Est. Rotor rpm: 2,000~ 2,100
Est. Rotor rpm: 2,100~2,250

FEATURES /156

UNIQUE FEATURES for ELECTRIC VERSION BEIRE B

1. Top mounted motor for better center of gravity 1. LEXEERHEREENEAED

2. Bottom mounted ESC on the tail bracket for efficient heat dissipation and easy maintenance 2. RIFRANBBRMNESE T 77 » BENREEE#IETTE @}%ﬂ

3. Quick-release barrery tray (Patent Pending) 3. FREIENRIFHERE

4. Adjustable motor mount and pinion bearing block 4. AR EEEE R EIERE RS IF ¥

UNIQUE FEATURES for NITRO VERSION 5| ZHRE RIS

1. Lightweight, vented clutch bell, main and tail gear set design 1. BEIBTHARS - TERRIEANFEEESES

2. Efficient metal fan and large shrouded fan case for heat dissipation 2. FREFeENEsBEBERENERLOEAHNARGE

MUTUAL FEATURES Himtsdh

1. Easy and fast conversion between flybared or flybarless rotor system 1. FERREBETERIEREESERAENRGT AR EEE TSR

2. Easy conversion between nitro and electric power 2. [REISIZ/EHE NELHIERE - AIBRSNMEBE TERIEE

3. Innovative Quick-calibration system 3. REIFRIIFRERERGR e

4. Lightweight and vented, heavy-duty 17 mm helical main gear 4. SEHESM17 mmEERIEE e ) C R —

5. Hardened 15 mm steel main shaft 5. 15 mmZEERIE A L T8 Designed by ’ —O

6. Rigid 2 mm carbon main frame 6. S58E 2 mmkigERIR H

7. Lightweight, high-quality hardware 7. BR{ESREAREMRE (EREH Shlgetada Taya 4/&\ .

8. Aerodynamic carbon paddies 8. EEMEEE( (23 9) WRMHHET 8 EAWordiChampion v/ b

9. Adjustable Bell-Hiller mixing ratio can be set for F3C or 3D 9. AAURIFXEEEE - AIRRER3DHFICHITHRIE

10. Lightweight and rugged landing skid for low center of gravity 10. BB ELIEE OMEHE —

11. Collective pitch range +/-15 degrees 1. FERWAZKAEH15E \,

12. All metal servo horns and control arms assembly eliminate the need for upgrades 12. EREFEMARER S RIEHEE » BREINETHROEE

13. Heavy-duty helical bevel tail gears 13. SR ERIEREERAT NSTBUGTloN MANU This radio control model is not a toy! Before beginning assembly, please read this
14. Lightweight, one-piece machined metal tail case 14, —RER BV Bt T BREE ' manual thoroughly.

15. 3D carbon vertical fin and carbon tail boom support 15, SEIM2 mmEkiit EE T EER KSR E TR 3 The contents are subject to change without prior notice due to product improvements
16. All metal, high-precision & heavy-duty tail rotor system 16. BHEE LT MERERM and specification changes.

17. Easy to install tail rotor rod guide 17. 2fRETRIF RS 8IR t - AERESHEERE—REE » AREREREREAERRPE -

18. Lightweight one-piece metal tail boom bracket 18. —EER BE BL R ETIEZR ] i FEHMM 2B AIREBETAMER - RERESE 2RI SRR NEZRR » 1M
19. High-quality, color shifting preprinted FRP canopy 19. RRERLE SR S e IR = ﬁ k nﬁ % E HRBERRISETIES) » TEBTRIERE -

20. Optional carbon horizontal fin available 20. AINNEEF3CHikid 7K T2 E m (S2FD)

manufactured by THUNDER TIGER Vs -
’ THUNDE=RR TIGE=

hitp://www.thundertiger.com




@ THUNDER TIGE=R

CONTENTS

INTRODUCTION
Intro & Caution / BT ELTEEIE

Other Items Required / EL&i/BRCH

Assembly / {HRDE
Main Rotor System / FiEE &%

Main Rotor System - Flybarless / ThEE & H% — BT E=E

Main Rotor Head Linkage Rod Installation / F g E@EigE5E

Tail Boom Bracket Assembly / BEEE EE#HZE

Main Frame / ZABE4H5E
Main Frame - Nitro Version / ZNEE#H5E— 3| ZhrA

Engine Unit - Nitro Version / E) )85 — S| 2k A
Main Gear Set / Figsp#H1E5E

Landing Skid / fIZS#E#EE

Control Arm Set / &I EHEZE
Tail Rotor System / BlEE#iE1E5%

Tail Unit / EEMEA RS

Servo Installation / {RIBR{&SEED

Linkage Rod & Main Rotor Blade / #1858 F g2 #H5<
Electronic Device & Linkage Rod / EF:5 {65 P EEHELE

Electronic Device & Canopy / EFRENKIES

2

>/

10

12
13
16
18
19
20
21
22
24
25
26
27
28

Set-up Section / S EERHR
Radio System Setup / EIERIFEHTE

Electric Device Connection /| EF % @E%ERA

Neutral Position Setting / X268 E
Swashplate & Servo Direction Setting / R +F A& ERE SR

Tail Control & Gyro Setup / EREEHI K eI & 1EHE
Throttle & Pitch Curve Setting / HFS R IRIERN#RERE

Blade Tracking Adjustment / jEE & zE%E
Index of Linkage Length / B REEZRS|

After Flight Checklist / T BIBEIEE

@egular Maintenance / EHIRES1E

~
29
29
30
31
32
33
34
35
35

%)

Spare Parts List / {{EZSHBRIR

Optional Parts | INESHR

Electronic Device & Accessory | EF & fRRE
Exploded View / /B{EBIER

36

50
50
o1




@ THUNDE= TIGE=
INTRODUCTION / &55¢

Thank you for purchasing the Thunder Tiger RAPTOR G4 R/C helicopter. This new helicopter is the latest
innovation by Thunder Tiger. It has the perfect combination of flying stability and the agility for 3D flying.
This helicopter is an excellent choice for flying enthusiasts like you. For convenient assembly and safe
operation of the helicopter, please read the instructions carefully. Retain the user manual in case you need
it for any information or reference.
RETBEERERAPTOR G4EFHER » NEERABREESHFZME - RESERTHEIDRITHFM
BERS|ZEFHNEN A EEIEE - BNEREAERRFEREERFM - UARER LFIEmETHET 28T
RER - FEERTFEARPZ » LARIEAZEHEHESERR -

CAUTION / 5

1. R/IC models are not toys. This product is a high-precision flying machine. Possibilities of unexpected
crashes may occur due to electronic interference, incorrect operation, or poor mechanical maintenance.
Although it is a R/C model helicopter, the rotor blades rotate at high speeds, which may cause serious
damage, injury, or death if the model hits people or property. Therefore, extreme caution must be
exercised during operation.

2. Thunder Tiger ensures parts packaged in this product is of the highest quality. However, after assembly
and usage, parts damaged due to wear or misuse will not be replaced under any circumstances. If you
have any questions regarding its operation and repair, Thunder Tigers service agents are able to
provide free technical guidance.

3. This product is only recommended for users ages 16 and up. Because flying a R/C helicopter is difficult,
beginners must receive guidance and supervision from experienced pilots to minimize unexpected danger.
Practice in spacious areas, far away from obstacles such as buildings, trees, electrical towers, or crowds.

4. To decrease the cost of repair and maintenance for beginners, it is recommended to fly the helicopter
with a practice rack and to learn basic flying skills with a computer R/C flying simulator. (Crashes in
simulators are free to repair!)

1. NEEFERHERITAZE » E—BEEREY 5 XERALER - NRRICIEEEIEIRIT - §AgeEHRT
EREMASHEREE - FRENE TR EREEETRITIZESMENIRITEINE » MERAEZEIEEE
%2 FREVESREEET -

2. FERHSRESHEMEN - ERAENEDESE « FRBR. FEASRRENEBESHASEBIRBECE - 1T
SEAERERIAE - RS EMGE - AJEERRRESEAISHEEEE -

3. REERRIE+/ B TV FHEEZEFR - s8R iZE B E RIS SIZEERBEITRT - LR aRssst - 535
JRAZEHEMh SR IRITARE SR - IR EIREEY) ~ #IK ~ BB EEEYRERT -

4. BRVEEOLRGERY EBEARHEESHE - A ER ERRE WRER SIS ERES -

AMA INFORMATION / %55l BSH

Operating a model helicopter requires a high degree of responsibility and skill. If you are a newcomer to the
hobby, it is best to seek help and guidance from accomplished model helicopter pilots. This will greatly
speed up the learning process and have you flying successfully in a reasonable amount of time. We also
would strongly urge you to join the Academy of Model Aeronautics. The AMA is a non-profit organization
that provides its members with a liability insurance plan as well as monthly magazine entitled Model Aviation.
All AMA charter aircraft clubs require all pilots to hold a current AMA sporting license prior to operation of
their models at club fields. For further information, contact the AMA at:

Academy of Model Aeronautics

5151 East Memorial Drive

Muncie, IN 47302

(317) 287-1256

I
1

BIPETEEREHNRTLZEERES - FESENEETEELS - URKSIRERD - IRTE—IEE
EEREVARSMERRITHE - U2 EEESEEREEURIEREENIIHNS KAL) - LUEGTMEZEN
FNBLUREEGE - NILAIEWHIFEEEENRE » BR52ZETERMAER  BREREBRERD -




@ THUNDE=R TIGE=R

FLIGHT SAFETY CHECKLIST / R1TaiZ £ M8 LIFIRE

1. Make sure that the transmitter battery is fully charged before flying.
2. Make sure all control surfaces are operated properly before flying.
3. Do a range check of the radio before the first flight. The electronic equipment must operate properly
at a range of at least 5 meters (18 ft) even with the transmitter antenna collapsed.
4. Make sure there are no other pilots using the same radio frequency with yours and that there are no
other radio interference on your frequency.
5. Be sure to turn on the transmitter first with the throttle stick in the idle position. Plug the battery into
the ESC last.
. The main rotor and the tail rotor spin at very high RPM. Make sure nothing can come in contact with
the rotor blades during flight.
. Always maintain a safe distance from the helicopter during flight.
. Never fly the helicopter in the rain or in excessive wind conditions.
. Always operate and fly the helicopter in a safe and responsible manner.
0. Never fly the helicopter over other pilots, spectators, cars or anything that could result in injury or
property damage.
. HERRIER A EZS BT EE T » IEEERER
. ERFTERIENEEFIE
 EREEMERERTE B EEMETFERHERERER -
EERHPIERNENER - BRI ERRE  AREBREShEL -
. HEREIT R AT ER Eﬁ?zﬂﬁl’f&lfﬁfb% PHEEEMENRIERO AR » R EIERELIER » KEEITHEFEL1ERE -
. FeREERBEREES - BEEN BTSRRI E R -
TRATRS - BILEIREFHRIR S TS IR -
. DR TR EHE BIARRE M EIEE A
BBUZ2ARE—ZTE  TLSESEINRESNEIREHEE) -
10. ER AR ~ o SR EMERY) _ ESRITEITE A - BREINEE -

POST FLIGHT INSPECTION / RiTiERZERESH

1. Inspect the model thoroughly to insure no parts have come loose or become damaged during the flight
and landing. Replace damaged parts and tighten loose screws before flying again.

2. Clean the helicopter body.

3. Lubricate all moving parts to ensure smooth operation for the next flying.

4. Replace any worn ball links and damaged bearings.

5. Store the model in a cool, dry place. Avoid putting it under direct sunlight or near a source of heat.
Following these simple rules will allow you to enjoy the thrill of model helicopter flying for many years.
1. RITHEREEREEFTENSH IR E S BIBRIERS - FIREIRSHREER T BN IR

2. *&Eg/%/igﬁl/ﬁa °

3. BEMEEESHENHELEFIER - LA FART -

4. BIBFTERRENER « 1558 - LURIBIRATEE -

5. IHEEF IR BEER - B tdieNENRZ B R Ea AR -

HEEHT DRIERHENTE - AEREHNE TS |

AUTION / FE SR

When the model has crashed, inspect the flybar, rotor shaft and the blade spindle to make sure they are
not bent. If any item is damaged, it must be replaced with a new part to ensure safe operation. Do not
glue any broken or damaged plastic parts. Do not repair broken rotor blades. It is very important to
inspect the motor, speed control and the battery.
Always inspect the following items:
Gears, Ball links, Link rods, Bearings, Main shaft, Flybar, Spindle, Tail boom and support, Fins, Tail rotor
shaft, Belt, Main blades, Tail blades, the Motor, the Speed control and the Battery.
WHEE—BEEBESM  BEENETER i RHES ﬁgﬁﬁﬁ HD%E{EHE’JEK » 5B BB AR T
E’Jifﬁﬁﬁ MERRI SR T’Ezzé L) EREAEERESFSERBE N FREEBNERE - BE - RIFR
EHNL LR éITHT?FE”‘*E%

‘E,‘*E*&E“W&E#f‘é AIEERE NIIEE -

pREmAE - BREEER - JJEEE HhE O~ FEh > imEH - BE - TR TR BT EEXIER  EEEKTFEE -
J%%E@Jiﬁ V(B FhER ~ BieE ~ BiE  RIERR =

© 0 (0}

—

“©Oo~Noo,~own

o
i

-3-




@ THUNDE=R TIGE=R

Receiver Rx Battery
G B E

Transmitter (helicopter type
only, 6 or more channels)

2 (EEBESEITHITIRE
BVeEN Ll - 3EITes)
Il POWER SYSTEM / &%

NITRO VERSION

PEERER

Glow Fuel(15%-30%)  Fuel Pump 1.5V Glow Starter 12V Electric Starter

el BEERRD MR (1.2V~1.5V) BESE
-~ 1.5VIRREK
RC Hilecopter engine
EETTEET \ﬁ N
N
3%\ 5D
@QQ Glow Plug 12V Battery Remote Glow Extended 6mm Hex Glow Plug Wrench
HERNEE Eih Plug Extension Starting Tool N EEN+FTEGRT
NEENEHR BEE
ELECTRIC VERSION
]
L
Electric Brushless Motor Electronic Speed Controller 6S Li-Po Battery x 2
HRISE RITES 6SHEE X2

weriml T

5.5mm
7mm
% 8mm
Screw Driver Needle Nose Pliers Nipper Ball Link Pliers Scissors Metric 4-way Wrench
SERSOVIRHES  KlEH #OzH PEIRSERIE RS B17] TFEBIRF
N PN 5.5mm
[ B0 =S
S c— ———— T—— S ‘
Hobby Knife ~ C.A Glue Threadlocker  Grease Epoxy Hex Wrench Wrench Socket Drivers
£T7] BRER IRHRBORRIE Be<hi=pias IRE S AV=DES RORF EERMES

4-




@ THUNDE= TiGE=
MANUAL FORMAT / iRB3EER5I

I_-Iow to regld the instruction manual?
RIS

A: Indicates the assembly step number and the parts bags
that are to be assembled.

B: Displays actual size drawings, and part quantities used.

C: All parts, except screws, are identified by its order
numbers. When purchasing spare parts, identify the part
required and cross reference this to the spare parts list in
the end of this maunal, which shows the purchasable
spare parts and the corresponding order numbers.

Example 35 BA {71

Bagc\ Engine Assembly / 5|%&)485 7f) Tromoes Tia=s

No. Weaterial Noj Description 2 Qty

No. Material No, Description
11 BK3174 | HEADER TANK'RO!
12 BKOOB7  WASHEI
13 HMC3-25B | SOC

o

Y

14 BV0502 | HEADER TANK
141 BK0502 | HEADER TANK E
HEADER TANK NIPPLE | &
FUEL TAI\K GROMMET | il

~Jo[as]w/n

oo

HMC4-168 SDCK T SCREW, Méx16 | A7
10 |BKO506 | HEADAR TANK BRACKET |

D: This instruction manual uses several symbols. Pay careful ;:;
attention to them during construction. Details are given pa
at the bottom of each page. woerzs
E: If a label marked here indicates the page is the exclusive o oz
assembly steps for a particular model type; please follow e
the exclusive instructions according to the model type you e SR e
purchased. |
A BT E S REEREE CESHEIER M
B: EMEMHBRITRERHE - S |
C: B ESH IR U R EHSHRRERER LS ?iﬁﬂﬁ
D.i MERBAR I EENREEEEFRIRIEE - BIKRBPERS j‘
SRIETETIHETER - wosze
E: BIRINIE éEkETKE%%EE’*”H&KZ@J* HHEEERBE » BRI rioamit
BB ZRAKERIETIER DR
E

Must be purchased
separately

=Y Aoply threadiocker
mm““ BRI

SYMBOLS USED THROUGHOUT THE MAN

The parts in the KIT are packed according to each major assembly steps. The part number and quantity are always
shown in the square box on each page. As good practice, only open up the bag that you need for the paticular assembly.
SHIKBHRT BB - BIKBRERER  E—FHEHE - #ESHEX -

Note / ¥ &

Assembly drawings will contain icons that indicate use of
Threadlocker or CA glue as needed.

Examples of the icons are as right shown:
BIGERTRER - FRNEZRBYIEER -

BInEaflantg -

Apply C.A Glue
ERREZBHE

/J Apply threadlocker
||||||[| PRI SR

i T22(#262) ——THREADLOCKER / #2##B%zB

§ CA —CAGLUE/ e

Cut off shaded portion \)’\ ut off excess
{RIZTER D Ei]) .'i- HESHESH

% nsure smooth non-binding movement when assembling
(B-" BEEY

N

Drill holes with the specified diameter Pay close attention here

Assemble as many times as specified 3
X RIETRRMEHE [

Assemble left and right side the same way
ZRBHREER

®‘ Assemble in right order
©,® IETIBRESE

SRR #IL

ust be purchased separately
KDDF‘E%ES

SEEARRS R

g lnt

Apply grease
EREEHE (EH)




Bag A Main Rotor System / XieR iR V4 THono== Tias=

No.| Material No.| Description 28 Qty No. | Material No.| Description #is Qty
1 | BK3072 HEAD BUTTON ZRESRE 1 6 |HMC3-10B | SOCKET SCREW, M3x10 | A7 A RH#R, M3x10 2
2 |HMC25-5B | SOCKET SCREW, M2.5x5 | A7 EigHk, M2.6x5| 2 7 |BV3008 METAL MIXING LEVER SET | &EB1ZiEE1E 2
3 | BV3001 MAIN ROTOR HUB SET | £BFie=EEEEE | 1 8 | BK0649-1 | LINKAGE BALL(A) R7NBIEFERGA) | 4
4 | BV3005 SEESAW HUB SET =R E T EiE 1 9 | BK3009 COLLAR HE 2
5 | BK3010 COLLAR IR 2 10 | HMC3-18B | SOCKET SCREW, M3x18 | 7 ARk, M3x18 2

Secure all screws shown on this page with a drop of threadlocker.
© O AR R E R -
BK3010 Ve ~
COLLAR )
- For F3C Setting LY Ensure all parts are assembled properly as
@7 drawings, and the Seesaw Hub Set and Mixing
H:mmmm [ @ o 00 ) Hub Lever Sets run effortlessly and smoothly.
HMC25-58 EREEHEERREN  MERETEETHERE
50 Bx (=} =
SOCKET SCREW, M2.5x5 IEEEEEFEIRE
A7 ARG, M2.5x5 For 3D Setting
| e
HMC3-10B

SOCKET SCREW, M3x10
N7 AERER, M3x10

@ (o N

BK0649-1
LINKAGE BALL(A)
7 IR ERIRAR (A)

© [

BK3009
COLLAR
HE

@ | |ommemmm:

HMC3-18B
SOCKET SCREW, M3x18 P
. S
A7 EIERE, M3x18 S
: ¥ (10)

For F3C Setting

Completed View

THEE5ERL
\ )
P W Apply threadlocker Assemble left and right side the same way N Ensure smooth, non-binding
] ERIRERIERE ZLAKEHAER (321 movement when assembling
i) A eeneEs

-6-




Bags Main Rotor System / EieR&iEiH%R V4 THono== Tias=

No. | Material No.| Description E=4 Qty No. | Material No.| Description ZiE Qty
1 |BK3006 FLYBAR CONTROL ARM | BB E R 1ZHIES 2 6 |[HME4-4B |SET SCREW, M4x4 BIEREBIRE, MAxd | 2
2 | BK3007 FLYBAR CONTROL ARM POST | f8E B2 HIEE+E 2 7 |BK3013 SUS FLYBAR ROD SUS Fig 1
3 |BK0649-1 | LINKAGE BALL(A) RVEEEBIRMA) | 2 8 |BV6043 CARBON FLYBAR PADDLE | fx##if&E 52 1
4 | BKO087 WASHER HE 2 9 |HME3-6B |SET SCREW, M3x6 BERN B, M3x6 | 2
5 |HMC3-12B | SOCKET SCREW, M3x12 | Ry Mgk, M3x12| 2

® (o

BK0649-1
LINKAGE BALL(A)
A7 BRI ERIRAR (A)

HME4-4B
SET SCREW, M4x4
IR IR, Mdxd

122

Zh

HTRD

HMES3-6B
SET SCREW, M3x6
EIRR 7 EIRHH, M3x6

[H

BK0087 Bl Line up the hole of the Flybar Control
WASHER ,Q, Arm and the flat spot of the Flybar
HE = Rod when securing the screw.

LTHETEIRNT » BERE ERRTEEHE
| o ERAEAL IR AR S ELIE -
HMC3-12B

SOCKET SCREW, M3x12
A7 EERHR, M3x12

Thread the Paddles onto the Flybar Rod, equal the length to
the Flybar Control Arms of each side.
e EIBEENBEER L - EEmAINBEERITHIEERES -

-

\

Line up the Paddles with the Flybar Control Arms. p N
P . 3 %"—h‘aagﬁi %u—ﬁaa voLk | BE 2 Y \%c .

= HILEE RS ERIERBZ AR Ensure the leading edges of the Paddles are

M toward the same side to the Metal Flybar
Control Posts.

MERIEE BRI IR E BT EEE S HAERE -
150mm 150mm

2N J

P> W Apply threadlocker Assemble left and right side the same way
] ) (EFIRHHIRAB ‘ﬂ ZLAKEHER

N

-7-




BagB Main Rotor System / XieR g% V4 THono== Tias=

o
BK0B49-1

LINKAGE BALL(A)
7 SR BRI (A)

© [

HMC3-6B
SOCKET SCREW, M3x6
A7 R, M3x6

HMC3-12B
SOCKET SCREW, M3x12
A7 EIRRR, M3x12

[H

BK0O087
WASHER
2E

Ol

HMX0816
THRUST BEARING
L

O |

BK3151
THRUST COLLAR, 0.5mm
LE#EER, 0.6mm

-
FLYBARLESS — ~—

| EREREEEFEAAR -

*available depending on the kit you purchased.

No. | Material No.| Description =4 Qty No. | Material No.| Description =4 Qty
1 |BV3002 METAL ROTOR GRIP SET | @I fie 288 E{E 2 3 |HMC3-6B |SOCKET SCREW, M3x6 | R/ EiR##, M3x6 4
1-1 | HMV1680ZZY | BEARING TR ERE R 2 4 | BK3004 MAIN ROTOR GRIP POST | @ Ehes2sgmesats | 2
1-2 | HMX0816 | THRUST BEARING LB 1 5 |BK0649-1 |LINKAGE BALL(A) R VEEFEERM(A) | 2
1-3 | BK3151 THRUST COLLAR, 0.5mm | 1E#E#HER, 0.5mm 1 6 | BKO087 WASHER E 2
o BK3003 METAL ROTOR GRIP LEVER | & B e s r g o 7 |HMC3-12B | SOCKET SCREW, M3x12 | R7\AR#HkR, M3x12 | 2
BK3028 FBL ROTOR GRIP LEVER | BB B EEEEE
(5)

-

S~
Y@l Assemble the main rotor pitch housing as drawing
@ B

The bearings (5-1) come with the grips which
had been assembled by Factory.
e EREHE (5-1) EREREMEBEE S

J

Diagram for Thrust Bearing Assembly

IFEHREZR R EE

Large Internal Diameter always goes

toward the Main Rotor Hub

AEEARN—A - EREEEREE A
(RAD) -

Small Internal Diameter always goes
toward the Blade
AEEN—E - ERERER GMAD -

HMV1680Z2Y
BEARING Checking Tips: Oa >0s
TEERERR L BEAE : 0. >0 (EHAEAE - AFLK : BEFBEENE » "L/
P W Apply threadlocker Assemble left and right side the same way Apply grease

) (SRR

ZAAEAER

Lg

ne

RS (&R

-8-




BagB Main Rotor System / XieR#HiEHR V4 THono== Tias=

No. | Material No. Description =4 Qty No. | Material No.| Description =4 Qty
1 |BV3016 PHASE RING BEEES | IR 1 14 |BV3020A METAL SWASHPLATE | +=F#&%8 2
2 |[HMC3-8B |SOCKET SCREW, M3x8| A7 \EiR##, M3x8| 1 15 |BK0435 WASHER, d4xD11xW1.7 | A 2
3 |BK3014 HARDENED MAIN SHAFT (15mm)| 581t 3= (15mm) 1 16 |BK3151-1 THRUST COLLAR, 1mm | LEH#EEER, 1mm 2
4 |HMC4-6B | SOCKET SCREW, M4x6| A7 \Eig#h, M4x6| 4 17 |BK3151 THRUST COLLAR, 0.5mm | LE#E8E#HER, 0.5mm | 2
5 |BK3018 WASHOUT BASE 2 BS e 1 18 |BK3151-2 | THRUST COLLAR, 0.2mm | LE#8#IE, 0.2mm | 2
6 |BV3033 FLYBAR CONTROL LEVER SET | f2E BB iEHIEEEH | 2 19 |BK3151-3 | THRUST COLLAR, 0.1mm | LE#EHER, O.1mm | 2
7 |BK3169 COLLAR HHE 2 20 | BK3101 FLYBAR CONTROL ROD | f8E BB 1%iFIR 2
8 |[HMC3-12B | SOCKET SCREW, M3x12| A7 A%k, M3x12 | 2 21 |HMC4-10B | SOCKET SCREW, M4x10 | AR/ \BEigk%, Mdx10 | 2
9 |BK0088 WASHER #HE 2 22 |BK0326-1 SPINDLE EE 1
10 |BK0649-1 LINKAGE BALL(A) RNEERBIEHA) | 2 23 |BK3012 MAIN ROTOR HUB PIN | #EEE1EEH 1
11 |BK3104 WASHOUT LINKAGE SEFEE 2 24 |BK0O875 OUTER DAMPER N EEEAE 2
12 |HMY2-15 PIN SFECTE Rt 2 25 |BK0874 INNER DAMPER R EE 2
13 |HME3-4B SET SCREW, M3x4 HWIER B, M3x4| 2

Secure all screws shown on this page

with a drop of threadlocker. m ENMW

AEBTR BB R - HMES-48 Y-

SET SOREW, M3xd
WEAEES MO | | BKO435 SOCKET SCREW, M3«8

O | WASHER, daxDiixw7 | | PO/ M3XE

57
BK0088 H]mw
WASHER | i HMC4-6B

25 HMC3-128 SOCKET SCREW, M4x6
© [ SOCKET SCREW, M3x12 POT AR, M4x6
BK3169 A7 AR, M3x12 o

COLLAR HMY2-15
BE WMMW PIN

HMC4-10B BECEET

SOCKET SCREW, M4x10
| AN ) M4x1oX [
// ‘ BKO0649-1

LINKAGE BALL(A)
7 E R ERIR (A)

@ he holes should
oQ~ point up.

= B2 —ImAEE £

P Rotate the Main Rotor Grip to check if it runs effortlessly and
P8 smoothly; please reallocate the different thickness of Thrust
Collars for getting a proper mesh if too much play or over tight.
SERHEERE - EEE) T e REERERFEEDIEN - WEEEXIE
2 BRI EEREZ LESHRESESEERRE -

Ol © O] O]

BK3151-1 BK3151 BK3151-2 BK3151-3
THRUST COLLAR, Imm  THRUST COLLAR, 0.5mm THRUST COLLAR, 0.2mm THRUST COLLAR, 0.1mm
LEHEBRER, Tmm IFHEER, 0.5mm  IEEEHR, 0.2mm  LEIE#EER, 0.1mm

AN J/

P W Apply threadlocker Apply grease
] ) (IR IRAB RS HE (Emh)




Bag B | Main Rotor System - Fiyharless / TieEfigiass- B &

B The holes should
% 48 Point up.
. B2 M —imfER £

No. | Material No. Description E=y Qty No. | Material No.| Description 218 Qty
1 |BK3014 HARDENED MAIN SHAFT (15mm)| &1t 3= (15mm) 1 14 |BK3151 THRUST COLLAR, 0.5mm | LE#E&hER, 0.5mm | 2
?2 |HMC4-6B | SOCKET SCREW, M4x6| R/ \EiZ#h, M4x6, 4 15 |BK3151-1 THRUST COLLAR, 1mm | lE#EEHER, Tmm 2
3 |BV3020A |METAL SWASHPLATE | +=F#&H 1 16 |BK3151-2 | THRUST COLLAR, 0.2mm | LE#8@Ig, 0.2mm | 2
4 |HMC3-10B | SOCKET SCREW ESPAVELES T 1 17 |BK3151-3 | THRUST COLLAR, 0.1mm | LE#8@IR, 0.1mm | 2
5 |BK3041 FBL WASHOUT BASE | EBF&s21HIBEmE | 1 18 |BK0326-1 SPINDLE [E E #h 1
6 |BK3042 FBL CONTROL LEVER | B @e2irhliges | 2 19 |BK0875 OUTER DAMPER INEEEEEAE 2
7 |HMV8407ZY | BEARING TR ERE R 4 20 |BK0874 INNER DAMPER R = L 2
8 |BK3169 COLLAR whE 2 21 |BK0435 WASHER, d4xD11xW1.7 | #a&], d4xD11xW1.7| 2
9 |HMC3-14B | SOCKET SCREW, M3x14 | Ay MAEigE#k, M3x14| 2 22 |HMC4-10B | SOCKET SCREW, M4x10 | R\ Big##, Max10| 2
10 |HME3-4B | SET SCREW, M3x4 WMIBR VBB M3x4| 2 23 |BK3029 FBL MAIN ROTOR HUB | BY#iZE&BEREETE | 1
11 |HMY2-19 PIN HECTE et 2 24 |BK3030 FBL HEAD BUTTON BT ARES AR 1
12 |BK3110 FBL WASHOUT LINKAGE | #8317 22 5@ 15 e 2 25 |HMC25-10B | SOCKET SCREW, M2.5x10 | A3/ Big##, M2.5x10| 4
13 |BK0649-1 | LINKAGE BALL(A) RNEEFEIRG(A)| 2
Secure all screws shown on this page
with a drop of threadlocker. O [ E@MMMM HMMWW
AEBERZEHEFERBENFRBEE -
BK3169 HMCA4-10B HMC3-10B
I — ;é;LAR SOCKET SCREW, M4x10 ggggggifﬁggfgo
I Ee J\ RITT, X
HMY2-19 . A7 VEERAE, M4Ax10
PIN ® A Eﬂﬂm
GRS ((@)) [ﬂ |I
HMV840ZZY HMC25-10B HMC4-6B
BEARING SOCKET SCREW, M2.5x10 SOCKET SCREW, M4x6
SRR A7 IR, M2.5x10 7B, MAxX6
HME3-4B
SET SCREW, M3x4 HMC3-148
ﬂﬁﬁﬁqﬂ%@??ﬁ% M3x4 BK0435 SOCKET SCREW, M3xi4
T o A AR, M3x14
WASHER, d4xD11xW1.7
EE], d4xD11xW1.7 O}mmm

(19) BK0649-1
(1 5) LINKAQE EE/—\LL(A)
@ @ (14~17) PO S TR (A)
(20)
(21) (22)

A\

O

Rotate the Main Rotor Grip to check if it runs effortlessly and

,.: smoothly; please reallocate the different thickness of Thrust

Collars for getting a proper mesh if too much play or over tight.
SERiEEE - SRR T e B R FEIERIER - WBERE S8
2 FEITEEE 2 ILEERASLUESEERE -

O O] O]

BK3151-1 BK3151 BK3151-2 BK3151-3
THRUST COLLAR, Imm  THRUST COLLAR, 0.5mm THRUST COLLAR, 0.2mm THRUST COLLAR, 0.1mm
IEHEERER, Tmm IEH#EER, 0.5mm IEHEEHR, 0.2mm  LEH#EEHRER, 0.1mm

N

J

W Apply threadlocker

T ccrmemimsaie

Apply grease
FREERE &ER)

ne

-10-




Bag B | Main Rotor Head Linkage Rod Installation / £ i EE 215105 A7~ ANt

FLYBARLESS
No.| Material No.| Description By Qty No.| Material No.| Description E=y Qty
1 |BV0092-48 |LINKAGE ROD SET (48.4mm) | &#1848(48.4mm) | 2 1-2| BKO086 BALL LINK ESTEEIFIR 2
1-1|BK0092-1  |LINGAGE ROD(N) ERR (E1R) 1
FLYBAR
No.| Material No.| Description E=y Qty No.| Material No.| Description =4 Qty
1 | BV0292 LINKAGE ROD SET (41.2mm) | @482 2 2 | Bv3152 LINKAGE ROD SET (124mm) | 8354248 2
1-1|BK0292 LINKAGE ROD EIFR 1 2-1| BK3152 LINKAGE ROD SERR 1
1-2 | BK0O0O86 BALL LINK ESIEEIFIR 2 2-2| BKO086 BALL LINK ESEREIEIR 2
@ =~ Scale=1:1 (unit:mm)
BK0086
BALL LINK A)
SBIEEER X2

FLYBAR

Scale=1:1 (unit:mm)

=

Y
@

(¢

Lo
\ —7 7!
2,

(e
Al

FLYBARLESS

—
24 ‘ 103
| |
LR
0 Ly Ui )
x2 X2
41.2 123.95
€ DN CE===_ SE——

-11-




Bag C Tail Boom Bracket Assembly / EEEEEEE L7 MLkt

No. | Material No.| Description 215 Qty No.| Material No.| Description =4 Qty
1 | BK3117 TAIL BOOM BRACKET-R |HEBEEETE®) 1 9 | BK0O414 PIN ¢2x12 EEEH 2
2 |BK3116 TAIL BOOM BRACKET-L |HBEEETEEXE) | 1 10 | HMV1350ZZY| BEARING TR BRI 2
3 | BK0363 TAIL DRIVE BEVEL GEAR-B | ESe&&#B(24T) | 1 11 | HME3-4B | SET SCREW, M3x4 HEER BIEREL, M3x4 | 2
4 | HMV6701ZZY| BEARING TR EREH R 2 12 | HSE2616B | SELF-TAPPING SCREW, M2.6x16 | REIETUZER(#E) | 2
5 |BK3184 BEVEL COLLAR AREREHIR 1 13 | BK3081 FRAME SPACER BIARIZAE 4
6 | BK3070 TAIL DRIVE GEAR SHAFT | EBeEheadmEh 1 14 | HMC3-25B | SOCKET SCREW, M3x25 | A7 migik, M3x25 | 4
7 |BK3138 TAIL DRIVE GEAR-26T ErRENEEER26T | 1 15 | HMM3B NYLON NUT, M3 IEERIRNE, M3 5
8 |BK3128 TAIL DRIVE BEVEL GEAR-A | ESRB&EARTT) | 1 16 | HMC3-14B | SOCKET SCREW, M3x14 | A7 \mEig#k, M3x14 | 1

O

HSE2616B
SELF-TAPPING SCREW, M2.6x16
RE B LR (1)

[ | o

HMC3-25B
SOCKET SCREW, M3x25
A7 FBIERR, M3x25

[
HMMS3B

NYLON NUT, M3
LEFRIRIE, M3

(@) 1
BK0414

PIN ¢2x12
EEH

l

HMV1350Z2Y
BEARING
IREREK

© (D

HME3-4B
SET SCREW, M3x4
EIAR AR, M3x4

HMV6701ZZY
BEARING
RERE

BK3184
BEVEL COLLAR
EREIR

HMC3-14B
SOCKET SCREW, M3x14
A7 B, M3x14

(14)

(15)

[} E
J=2] 2B
i) {55 MR KRR RARS

Assemble the Tail Boom Bracket as
drawing. Secure the Screws but do
not tighten at this step.
SEBVAREEETERE - Rt EHE
BEE  TEEHEE -

Apply threadlocker

-12-




Bag D+E Main Frame / $%ﬁﬂ§§ @THUNDEE’ TIGE=

No. | Material No.| Description 2iE Qty No.| Material No. Description 28 Qty
1 |BK3080-1 |SIDE FRAME-L BRI -2 1 11 | HMC3-8B |SOCKET SCREW, M3x8 | R/ MAEi&#h, M3x8| 2
2 |BK3080-2 |SIDE FRAME-R i AR - 1 12 | HMM3B NYLON NUT, M3 1ESRIRIE, M3 2
3 |BK3065 CANOPY RETAINING POST | # 5 EEHE 2 13 | BK3081 FRAME SPACER BRI SZHE 7
4 |HSV3-8B | TORX SCREW, M3x8 ERR%%, M3x8 21 14 | BK3181 SERVO TRAY 1) IR # e 1
5 |BV2416 ELEVATOR WASHER MOUNT SET | 372118tk jc JA= 2 15 | BK3040 SERVO MOUNT Al AR &I T JEE 1
6 |BK2417 NUT i RS 2 16 | BK3185 SERVO MOUNT Al AR A I T JEE 1
7 |BK3035 CONTROL LEVER BASE | #= | E5 & & K= 2 17 | HMC?25-8N | SOCKET SCREW(N), M2.5x8 | i Ak (), M2.5x8 | 2
8 |HMC25-5B | SOCKET SCREW, M2.5x5 | R/ fEigsh, M2.5x5| 8 18 | BK3124 GYRO TRAY PEHER e 1
9 |BK3037 CONTROL LEVER b gl 2 19 | HMC3-10B |SOCKET SCREW, M3x10 | Ry mEig##, M3x10| 1
10 |BK3082 SHAFT FAIZR & E 2 20 | BV3023 MAIN SHAFT BRG BLOCK SET | 3= ey 2 2
Secure all screws & Washer Mount shown on this page with a drop of threadlocker.
@MMMM REREN IR R I H SR A BB =R B EE -
HSV3-8B Right Frame

TORX SCREW, M3x8
=il

[
HMC25-58

SOCKET SCREW, M2.5x5
AT EBIERR, M2.5x5

© | o

HMC3-10B
SOCKET SRCEW, M3x10
R EIRHRR, M3x10

@ [

HMC3-8B
SOCKET SCREW, M3x8
7 EERHR, M3x8

© [

HMC25-8N
SOCKET SRCEW, M2.5x8
A7 EIER, M2.5x8

I8

NYLON NUT, M3
LEFRERIE, M3

7N
N

BK2417
NUT
B 7k R RS

©LrL |

BK3037
CONTROL LEVER
1EHIES

P W Apply threadlocker

) (SRR

! The larger hole
V| always goes toward
the inner side.

BEREMSEEAEEAESR -

AR

Upper Ho

I

7 |

The flat surface of the Block always
goes toward the inner side (Main Gear).
R FFE—ARER GRREEa) -

Lower ‘ ‘o

N

N




Bag D+E Main Frame / $%ﬁﬂ§§ @THUNDEE’ TIGE=

No. | Material No.| Description E=4 Qty No.| Material No.| Description =4 Qty
1 |BK3123 RADIO TRAY SAPSEIAREEEZE | 1 7 | BK3083 BATTELY PIN EEEHH 2
2 |HSV3-8B | TORX SCREW, M3x8 ERNEH%, M3x8 | 10 8 |BK3157 SPACER HE 1
3 |BK3081 FRAME SPACER RINRSZHE 3 9 | BK3087 LOWER SIDE FRAME | Fidi ™ Bt 2
4 |HSB3-10 FLAT HEAD SOCKET SCREW, M3x10 | FEEm; W&k, M3x10 | 4 10 | BK3086 BATTELY POST EMMESIHE 1
5 |BKO087 WASHER N 4 11 | BK3118 SKID BKT TS ZR[E|E 2
6 |HMM3B NYLON NUT, M3 1EERIRNE, M3 4

ﬂ

BK0O087
WASHER
£l

O [

HMM3B
NYLON NUT, M3
LEFRERIE, M3

OR

BK3157
SPACER
EpE

_a
)
i)

Apply threadlocker
(IR IRAB

© | o

HSV3-8B
TORX SCREW, M3x8
E kR, M3x8

©) [

HSB3-10

FEERAIERR, M3X10

FLAT HEAD SOCKET SCREW, M3x10

-14-




BagE  Main Frame / AR8iR5< V) TronpE= Tias=

HMC3-10B

2N

ERg%K M3x8
| e

SOCKET SRCEW, M3x10
A7 EIRHR, M3x10

BUTTON PHILLIPSTAPPING SCREW, M2.6¢12
RIEIE RS (1), M2.6x12

|

HMV72522Y

HMC25-8N

BEARING, d2.5xD7xW3.5
BIRERE, d2.5xD7XW3.5

|

SOCKET SRCEW, M2.5x8
A7 B, M2.5x8

ORI

BK3157
SPACER
HE

© [ jum

HMC25-5B
SOCKET SRCEW, M2.5x5
R AERRE, M2.5x5

(1)

M4x25mm,

with 4 setting screws installation.
A 6.0mm/0.236" diameter motor
shaft as standard and
38mm/1.496” long shaft is
recommended.

ABEAM4X30mm, M4x25mmak
M3x25mmEBE FLIIEE °
FREEEREEGRETEANR
B26.0mm/0.236” # 0 EEE - 1EiE
EEHmORESI38MmM/1.496” -

or M3x25mm motors

Apply threadlocker
) B FRIRARIHERRE

No. | Material No.|Description B Qty No.| Material No. Description 28 Qty
1 |HSV3-8B | TORX SRCEW, M3x8 | 2&UiRH#%, M3x8 27 9 |HMV72577Y | BEARING, d2.5xD7xW3.5 | E¥#E, d2.5xD7xW3.5 | 2
2 |HMC3-10B | SOCKET SRCEW, M3x10 | Ruy\fi@k#, M3x10 | 1 10 | HMC25-8N | SOCKET SRCEW, M2.5x8 | A7 i@, M2.5x8 2
3 |HSE2612N | BUTTONPHLLIPS TAPPING SCREW, M2.6x12 | REIE I (), M2.6x12 | 1 11 | BK3183 MOTOR PINION-11T EiZEeasm(1T) 1
4 | BV3060 MOTOR PINION BLOCK | E53Z k5 Em[E & e 1 12 |HME4-4B | SET SCREW, M4x4 IR B, Mdxd | 2
5 | BK3157 SPACER [ 1 13 | BK3078 MOTOR MOUNT BIEETE 1
6 |BV3133 METAL ELEVATOR CONTROL ARM | F+B#REZEHIES#E 1 14 | BK3109 ROD GUIDE PLATE HERR B 1
7 | BKO649-1 | LINKAGE BALL(A) RNEEFERRA) | 2 15 |HMC25-5B | SOCKET SRCEW, M2.5x5 | 7 Eitgfk, M2.5x5 | 2
8 | BK3108 ELEVATOR CONTROL ARM LINK | F+B2fi g 135 Ee 1

Secure all screws(except screw #3) shown on this page
® e © [ with a drop of threadlocker.
[ AEET 2 RN B R S -
HSV3-8B BK0649-1 HME4-4B
TORX SRCEW. M3x8 LINKAGE BALL(A) SET SCREW, M4x4 | ( ] A
’ POTEEETEIRA (A)| | EEAR AR, Mg | | APPlicable to a M4x30mm,

e The flat surface of the Block
o2~ always goes toward the top.
e R E EFE—REE -

Side View
AIRE

e

Bearing / &K
Block / EIREEE

separately
NERERE

Must be purchased




Bag E

Main Frame - Nitro Version / A8&iH5-5|ZIEA

@ THUNDE=R TIGE=

HSV3-8B
TORX SCREW, M3x8
E 8RR, M3x8

(o
HMC25-5B

SOCKET SCREW, M2.5x5
7 EIRHR, M2.5x5

6D

HMS5
E-CLIP
EZNIR

_ag

)

No. | Material No.| Description 2iE Qty No.| Material No. Description 28 Qty
1 |BK2466 STARTER COUPLING ENENI%EE 1 9 | BK3066 STARTER SHAFT eI 1
2 '[HME4-4B | SET SCREW, M4x4 BN B, MAxd | 2 10 | HMS5 E-CLIP ERINIR 1
3 |BV3058 DRIVE PINION SET-14T | EeEheagmiE(14T) 1 11 | BKO274 RUBBER GROMMETS |1ZB#LE 2
4 |BK3068 CLUTCH BRACKET UPPER| LBf&23E T = 1 12 | BK3123 RADIO TRAY PRI AR E 4R 1
5 |BK3069 CLUTCH BRACKER LOWER| T Bf&23EE R 1 13 | BK3114 COOLING FAN CASING-L | EEBE(Z) 1
6 |BK3109 ROD GUIDE PLATE HERMRER 1 14 | BK3115 COOLING FAN CASINGR | EBE () 1
7 |HMC25-5B | SOCKET SCREW, M2.5x5| A7 &gk, M2.5x5 | 2 15 | BK3081 FRAME SPACER ISz E 5
8 |BV3063 CLUTCH BELL SET BEEES=ME 1 16 |HSV3-8B | TORX SCREW, M3x8 | 28UiZ##k, M3x8 8

] ‘ Secure all screws shown on this page with [~ A
a drop of threadlocker.
HME4-4B @ AEBT BT EENERBEE -
SET SCREW, M4x4
WEER; B, Mdxd
BK0274
MHHMHIHIJIMMWMH RUBBER GROMMETS
BBHE

Apply threadlocker
) B FRIRARIERRE




Bag E

Main Frame - Nitro Version / A8i85-5I 214 47 R aalitts

No. | Material No.| Description HiE Qty No. | Material No.| Description =4 Qty
1 1 BVv3089 FUEL TANK SET (650CC) | haf&#H (650CC) 1 4 |HMC3-10B | SOCKET SRCEW, M3x10 | A7\ Eig#k, M3x10 | 1
1-1| BK3089 FUEL TANK(650CC) SEFE(650CC) 1 5 |HSE2612N | BUTTON PHILLIPS TAPPING SCREW | Bl B TR AH (18) 1

1-2 | BKO062 FUEL TANK GROMMET | hamsie 1 6 |BV3133 METAL ELEVATOR CONTROL ARM | F+B#REZEHIES#E 1

1-3 | BKO063 FUEL TANK NIPPLE SHIE 1 7 | BKOB49-1 | LINKAGE BALL(A) R EEEIERG(A) | 2

1-4 | BE1867 CLUNK SHAEEiE 1 8 |BK3108 ELEVATOR CONTROL ARM LINK | F+B2fiE & 135 Ee 1

1-5| BB0374 FUEL TUBE MZERE (/) 1 9 |HMV7257ZY | BEARING TR ERE 2
2 |HSV3-8B | TORX SCREW, M3x8 | £&ig##%, M3x8 24 10 | HMC25-8N | SOCKET SRCEW, M2.5x8 | A/ i@k, M2.56x8 | 2
3 |BK0274 RUBBER GROMMETS |i&B#E 2

© [ Jomomen

HMC25-8N
SOCKET SRCEW, M2.5x8
R EBIE#R, M2.5x8

© |

HMC3-10B
SOCKET SRCEW, M3x10
7 IR, M3x10

HSE2612N

BUTTON PHLLIPS TAPPING SCREW, M2.6r12
REELURH (), M2.6x12

BK0649-1
LINKAGE BALL(A)
[SPAVEEBESESEL 2 )

|

HMV7252ZY
BEARING
FREREH

O

HSV3-8B
TORX SCREW, M3x8
E VTR, M3x8

Secure all screws (except screw #5) shown on this page with a drop of threadlocker.
AERT R (R HEERIN) BB EE 5B EE -

BK0274
RUBBER GROMMETS
1BBRE

_a
)
i)

Apply threadlocker
(SRR IRAB

17-




Bag E Engine Unit - Nitro Version / B R185-3| 2157 47 Rateaaniits

HEAD SAPSCREW, M3x6
FEERTAIRHR, M3x6

@ | o

HMC4-8B
SOCKET SCREW, M4x8
A7 VEIERR, M4x8

© [ [ umm

HMC4-12B
SOCKET SCREW, M4x12
AT BIERR, MAx12

@ | |

HMC4-16B
SOCKET SCREW, M4x16
AT IR, M4x16

J—

HMC3-25B
SOCKET SCREW, M3x25
A7 IR, M3x25

N

BKO087
WASHER
HE

H]

BK0435
WASHER
H[E

Rotate clockwise the Start Coupling to check the

adjust the position of the clutch system if improper.

FBARRBGIRRIREIE

concentricity of the engine unit and clutch bell; please

BRSNS RIEN RIS E S| B RGN ERME « HAIER

J/

Apply threadlocker
(IR RAB

_a
)
i)

Must be purchased separately
NERERE

No.| Material No.| Description =4 Qty No. | Material No.|Description =1 Qty
1 | BK0O435 WASHER EHE 4 11 | BK3174 HEADER TANK POST | BIlHfE3ZHE 1
2 | HMC4-12B | SOCKET SCREW, M4x12 | Ry Aigkk, Max12| 4 12 | BK0O087 WASHER HE 1
3 | BK3044 COOLING FAN malE B 1 13 | HMC3-25B | SOCKET SCREW, M3x25 | 7 VEIR#A%, M3x25 | 1
4 | BK3045 COOLING FAN HOUSING | /a0 3 EE 1 14 | BV0502 HEADER TANK IR e 1
5 |HSB3-6 FLAT COUNTER SUNK HEAD SAPSCREW, M3x6 | SEERMI; \AEsEHR, M3X6 | 4 14-1| BK0O502 HEADER TANK BIHFE 1
6 | BV3062 CLUTCH SHOE SET aEeesiE 1 14-2| BKO063 HEADER TANK NIPPLE | s 1
7 |HMC4-8B |SOCKET SCREW, M4x8 | A7 EiRkR, MaAx8| 2 14-3/ BKO062 FUEL TANK GROMMET | SRt 1
8 | BK3071 ENGINE MOUNT 5|2 E E R 1 14-4| BE1867 CLUNK SRFEE 1
9 |HMC4-16B |SOCKET SCREW, Mé4x16 | 7 \EigHh, Max16| 4 14-5| BB0363-46 | FUEL TUBE i 2R E (EHR) 1
10 | BKO506 HEADER TANK BRACKET | Bl H#E[EIE EE 1

[

HSB3-6

FLAT COUNTER SUNK

9

-18-




Bag F | Main Gear Set / Tifiii V4 T-onoes Tie==

SOCKET SCREW, M4x8
AT EERR, MAx8

@ |

HMC3-6B
SOCKET SCREW, M3x6
A7 EIRER, M3x6

HMQ18
c-CLIP
CEIIIE (3)
I
"

T
(2)

No.| Material No.|Description ey Qty No. | Material No.|Description E=4 Qty
1 |BV3142 MAIN GEAR SET FemEmiE 1 1-5| HMC3-6B | SOCKET SCREW, M3x6| A7 ARk, M3x6 | 10
1-1| BK3141 MAIN GEAR,111T FEaER(111T) 1 1-6 | BV3056 ONE WAY CLUTCH HOUSING | BB & 23 FEE 1
1-2 | BK3137 TAIL DRIVE PULLEY,108T | E5EEh#R108T 1 2 |HMC4-8B |SOCKET SCREW, M4x8| A7 \AEiR#Hh, M4x8 | 2
1-3| BK3057 ONE WAY BEARING SHAFT | BBt & 238 1 3 | BK3015 MAIN SHAFT STOPPER | LLIEIR 1
1-4 HMQ18 C-CLIP CEIIIR 1
Secure all screws shown on this page with a drop of threadlocker.
| REER R B SRR -
HMC4-8B p <

A\

Lower the Upper Main Shaft
Bearing Block to eliminate the
play after securing all screws

SR (TR 38 - BB T

BLUBRRRERE -

Line up the holes of the Autorotation Tail Drive Gear, One Way Bearing Shaft &
Main Shaft, and then insert the Socket Screw to fix. Add a drop of threadlocker
when securing, but do not over tighten.

HIFEERENES - EMEERTE#H A% - AR BIRM  TFEREEMEEIERE -
AR E7EERBERG -

W Apply threadlocker

I%IIIlII[] e IIRRRE

-19-




Bag 6| Landing Skidl / WREA% 720 ONEETe

No.| Material No.| Description =4 Qty No. | Material No.|Description =1 Qty
1 | BK3121 LANDING SKID fanze 2 4 |HME4-4B | SET SCREW, M4x4 IR BIER, Mdxd | 4
2 | BK3090 SKID PIPE [EEEEIE 2 5 |HMC4-14B | SOCKET SCREW, M4x14 | Ry migkk, Mdx14| 4
3 | BKO065 SKID PIPE END CAP BEE 4

HME4-4B
SET SCREW, M4x4
IR IR, Mdx4

Twm (O O | o

HMC4-14B BK0065
SOCKET SCREW, M4dx14 SKID PIPE END CAP Y Apply threadlocker
A7 AR, MAx14 BEE I‘““mu ERRMLRRE

-20-




Bag G = Control Arm Set / i=HIE1H108E V) TronpE= Tias=

No. | Material No. Description #iE Qty No.| Material No./Description E=y Qty
1 1BV3135 CONTROL ARM SET-L |&E&IETHEE-T | 1 1-7 |[HMY2-4 ROLLER PINS EFORET 4
1-1 | BK3135 CONTROL ARM-LL EERIBITHIEAL | 1 1-8|HMC3-8B | SOCKET SCREW, M3x8 | A7\, M3x8 | 2
1-2 | BK3092 LINK BALL SEFETREE 2 2 |[HSV3-8B | TORX SCREW, M3x8 EREHS, M3x8 2
1-3|HMC2-8B | SOCKET SCREW, M2x8 | A7 AiR#k, M2x8 | 2 3 |BV3136 CONTROL ARM SET-R | &BRIBEHER-H | 1
1-4 | BK3026 CONTROL LEVER TEREEIEHEB | 2 3-1|BK3136 CONTROL ARM-R SERIBITRIEAG | 1
1-5| HMV1050ZZ2Y | BEARING TREREH T 4 4 |BV3122 LINKAGE ROD SET(67.5mm) | iEZ#2(67.5mm) | 2
1-6 | BKO649-1 | LINKAGE BALL(A) ANBERBRGA) | 4

© (I

BK3092
LINK BALL
SEHEDKIEE

[ T
HMC2-8B

SOCKET SCREW, M2x8
AR, M2x8

|

HMV1050Z2Y
BEARING
TRIRE R

@ (Jue

BK0649-1
LINKAGE BALL(A)
R EE R TRIRRR(A)

oL |
@ e (G
© | T

SOCKET SCREW, M3x8
A7 EIERR, M3x8

©) |pama

HSV3-8B
TORX SCREW, M3x8
ERURHHR, M3x8

Secure all screws shown on this page with a drop of threadlocker.
ARERE S HEERBEENRRBEE -
Attach the Control Arm onto the Main Frames as drawing, and note the difference of Left &

Right Control Arms.

SEETHERIBR AR LE  BIRE  GELRE -

K 1 3 The length of the Linkage
0 M Rod Set is fixed (67.5mm)

and to adjust is unnecessary.
IHERERREREEA67.5mm -

REBFETHE -

Scale=1:1 (unit:mm)

67.5 (Fixed Length)

II\\IIUIW‘&'

(1-4)

3

’ (1-5) (1-7)

The arm with a

BEAIALE L

counterbore always goes
toward upper side.

Front View
BIRE

/

-

P W Apply threadlocker
E2
I%IIIlII[] (EFIRHHIRAB

-21-




BagH | Tail Rotor System / EleEt#Bi%E V) TronpE= Tias=

No. | Material No.| Description 2iE Qty No.| Material No. Description 28 Qty
1 | BK3075 METAL TAIL GRIP B Ee R E 2 11 |HMC2-8B |SOCKET SCREW, M2x8 | ju/<Ei&#%, M2x8 | 2
2 | BK3159 WASHER 1 eI 2 12 | BKO082 COLLAR HhIR 2
3 | BK3160 WASHER IEHEEHIR 2 13 | BKBO77 PIN [EE 25 2
4 | HMX0510Y | THRUST BEARING IS 2 14 |HMS15 E-CLIP EZVINIR 2
5 | HMV1050ZZY | BEARING TR ERER R 4 15 | BK3061 TAIL ROTOR SHAFT e EH 1
6 | BK3076 TAIL ROTOR HUB TR e 1 16 | BK3100 TAIL PITCH CONTROL FORK | Rl g8 2%l EE 1
7 |HME3-3B |SET SCREW, M3x3 BIER EIEE, M3x3| 2 17 | BKO806-1 |METAL TAIL PITCH SLIDER | =B RElhEEE 8 1
8 | BK3161 WASHER [ 2 18 | HMV1060ZZ2Y | BEARING TR ERE R 2
9 |HSV3-8B | TORX SCREW, M3x8 EREL%, M3x8 2 19 | BKO345 TAIL PITCH CONTROL SLIDER BUSHING | R iz B8 3zl ghE 1
10 | BKO026 TAIL PITCH CONTROL LINK | EEhEg2iE#5a 2 20 | BKO649-1 |LINKAGE BALL(A) REEEERRA) 1

Secure all screws shown on this page with a drop of threadlocker.

AERETZEHEERREMRRBEE -

<:> H ® i © [ lommm
HMES-3B HMC2-8B

BK3159
WASHER
IR

O |

BK3160
WASHER
LEHEEhIR

I

BK0026
TAIL PITCH CONTROL LINK
EhesEZR

O —m
BK3077

PIN

EEH

O

HSV3-8B
TORX SCREW, M3x8
SRR HR, M3x8

HMX0510Y

LR

HMV1050Z22Y
BEARING
TRIRER

THRUST BEARING

|

|

HMV1060ZZY
BEARING
RERE

_agn
T

Apply threadlocker

] ) e IIRRRE

BK3161 SET SCREW, M3x3 SOCKET SCREW, M2x8
WASHER HEERN 7 AIRHR, M3x3 RTEIEE M2x8
HE
& | (= o O
HMS15 BK0649-1 BKO0082
E-CLIP LINKAGE BALL(A) COLLAR
ERUinE A \BEZHEERA (A) IR
<
NI 1. Note the orientation of the Thrust Bearings; please refer
M page 8, Diagram for Thrust Bearing Assembly.
=38 D | ine up the concave of Tail Rotor Shaft and the hole of Hub
when securing the Tail Rotor Hub onto the Tail Rotor Shaft.
1. {52E5E 8 HEILEMELETRER  FELEAAM -
2. BEREETES FERE X - FEai MBS I EETERE

AL -

Completed View
HBEESERL

.
(9)




Bag I+J Tail Rotor System / ElieRt4154H5E

@ THUNDE=R TIGE=

No. | Material No| Description 2iE Qty No. | Material No.|Description 2iE Qty
1 |BK3074 METAL TAIL UNIT HOUSING | EBEE 1 12 |BK3129 TAIL PITCH CONTROL LEVER | EEfie 821512 1
2 |HMV6701ZZY | BEARING TR EREH R 2 13 |HMV740ZZY | BEARING TR PR 2
3 | BK3059 COLLAR R SRR 1 14 | BKO088 WASHER =l 1
4 | BK3182 COLLAR EZEpaEhiR 1 15 |BKOO76 COLLAR IR 1
5 | BK3143 TAIL INPUT BEVEL EIZIRARERERA(R4T) | 1 16 |HMC3-16B | SOCKET SCREW, M3x16 | A7 AiR#%, M3x16| 1
6 | HSH1350ZZY | FLANGE BEARING, d5xD13xW4 | (g8l doxD13xW4 | 2 17 |BKO649-2 | LINKAGE BALL(B) R EEZFEEERB) | 1
7 | BK3144 TAIL OUTPUT BEVEL EIRIeAREsEB(24T) | 1 18 |BV6036 CARBON TAIL BLADE |#xi#EnesE 1
8 |HMY2-12 PIN, d2x12 HECTE ST 1 19 | HMM3B NYLON NUT, M3 1EERIRNE, M3 2
9 |[HME3-4B |SET SCREW, M3x4 HIAR ARG, M3x4 | 1 20 |BK2509-1 | WASHER, d12xD14.5x0.1| 2/, d12xD14.5x0.1| 1
10 | BK3073 TAIL LEVER BKT TEEEHIE 1 21 |HMC3-18B | SOCKET SCREW, M3x18| Ry A& kh, M3x18| 2
11 |HMC?25-8N | SOCKET SCREW, M2.5x8 | R/ Amig#h, M2.6x8| 2

@ H 4 N
e Check the mesh of #5 & #7, please add the Washers (#9)
BKOO8S B &Y for a proper mesh if too much play.
o S BRI RASHIERT - RIREARSTERINE (#20) -
HMV670122Y O [ ]
BEARING BK00O76
TEEREH COLLAR
HHIR
~\ BK2509-1
WASHER,
HV74OZZY d12xD14.5x0.1
BEARING 2
BK3059 TRERE
é%ﬁé%?%ﬁﬁ%iﬁ
HMC3-16B
SOCKET SCREW, M3x16
A7 VEBIRK, M3x16
BK3182 [m
COLLAR BK0649-2
S LI%AQE B_ALL(B)
A EEFEE IR (B)
1§
HMM3B
) ] NYLON NUT, M3
HSH1350Z22Y 1ERIRIE, M3
FLANGE BEARING,
d5xD13xWa
et = CELYES
HMC3-18B
o SOCKET SCREW, M3x18
HMY2-12 7RSS, M3x18
Pl , d2x12
HECE ST
i
HME3-4B

SET SCREW, M3x4
BIAR ARG, M3x4

e
5 .\ U o_ App|y some of
C%-HMMW silicon oil or grease

onto the gears.
(Using PV0269 Grease for
Plastic Parts is recommended.)
TR RS B Y
NEBBEHEEH - (EBRE
\%PVO%%&H@%@E%?E)

SOCKET SCREW, M2.5x8
AT BIERR, M2.5x8

[ Ensure the leading edges
of the blades are toward
= correct side as shown.
AR E RIS E R IEE SR QNET)

P W Apply threadlocker

) (SRR

-23-




BagJ+K Tail Unit / EFERIBL 1 s =

SOCKET SCREW, M2x10

HMM25Z

A7 AEIERR, M2x10

HMC3-12B
SOCKET SCREW, M3x12
A7 AIERR, M3x12

[ |

HMC2512B
SOCKET SCREW, M2.5x12
A7 AIERR, M2.5x12

©@ | o

HMC3-8B
SOCKET SCREW, M3x8
A7 EERER, M3x8

© (o

HSAS3-5
BUTTONHEAD SOCKET SCREW, M3xb
FEEER AR, M3x5

(e
HMJ2-8B

SELF TAPPING SCREW, M2x8
BIRHG (1), M2x8

=
HSB3-6
FLAT HEAD SOCKET SCREW(N), M3x6

FERR AR, M3x6

[ﬂ

BK0O087
WASHER
EAfE

i
HML2-NB

NYLON NUT, M2
TVEBERNE, M2

@ W Apply threadlocker

NYLON NUT, M2.5
LEFRIRIE, M2.5

and then slide the bearings over the
position quickly; the distance from
the Shaft Drive End to the
Rubber Shaft Bearing

Support is approx.

=Bl rctaining hole.

SRR > FERERIHE R
IEREIIERENIAL ©

Ensure the setting
screw line up to the

240mm/9.45" .

No. | Material No.| Description 2iE Qty No. | Material No.|Description 28 Qty
1 | BK3095 TAIL DRIVE SHAFT EBEEhEhH 1 12 |HSA3-5 BUTTON HEAD SOCKET SCREW, M3x5 | ¥ EIEEMR1; Atk M3x5 | 1
2 |BV0423 TAIL DRIVE SHAFT BRG | EieEhateh =R 2 13 |BK3113 TAIL STOPPER EEE IEHEIR 1
3 |HMM25Z | NYLON NUT, M2.5 1ERRIENE, M2.5 2 14 | BK3097 TAIL SUPPORT BRACKET | EEEIEEE 1
4 | BKO367 TAIL DRIVE SHAFT LINKER | EESe&h&E & 2 15 |HMJ2-8B | SELF TAPPING SCREW, M2x8 | EITSUIR## (#8), M2x8| 3
5 |HMC2512B | SOCKET SCREW, M2.5x12| Ry &g, M2.56x12| 2 16 |BK3112 ROD GUIDE HIMRETER 3
6 |BK3096-1 | TAIL BOOM EBE 1 17 |BK0447 TAIL SUPPORT ROD END| EE&3z 15284588 4
7 | BKO087 WASHER EE 2 18 | BK3081 FRAME SPACER BIMRSZHE 1
8 |HMC3-8B | SOCKET SCREW, M3x8 | R/ AiRkh M3x8| 2 19 |[HML2-NB | NYLON NUT, M2 JVAIRIE, M2 4
9 |HMC3-12B | SOCKET SCREW, M3x12 | A7 \Eig#h, M3x12| 5 20 |HMC?2-10B | SOCKET SCREW, M2x10 | A7 & iR#k, M2x10 4
10 | BK3099 CARBON VERTICAL FIN | B EE L EE 1 21 |BK3163 CARBON TAIL SUPPORT ROD | kiR &5z 1528 2
11 | HSB3-6 FLAT HEAD SOCKET SCREW(N), M3x6 | FEEM17 VAR, M3x6| 1

A Add a drop of thin CA glue on the Tail Drive
cz 1ﬂ(])iﬂnmmnﬂﬂmmmmnmmm @ Shaft next to where the bearing should be,

TR &S
EAEE (BRI

» B EREE -
HEEEAEEMETE
MK IR Eh{EEN R
g8240mm / 9.45" & °

&

Apply C.A Glue
FRIREZBRE

] ) e IR

Rear View %11 E

(18) '

|

Secure the screws into the Frame Spacer
when attaching the Tail Support Rod End on

the Main Frames.

LZREEIERNAMNR LR - BIERGEEE

| (5)

BER S BEEELE -

J

-24-




BagkP1 Servo Installation / (IR A ¥ ) THonoE=s Tice=

No.| Material No.| Description =4 Qty No.| Material No.| Description B2y Qty
1 |BK3034 SERVO HORN COLLAR | RIER &S SHE 4 7 |HSE2612N | BUTTONPHLLIPS TAPPING SCREW, M2.6x12 | REIEIEH(R), M2.6x12| 4
2 |BK3038 SERVO HORN fRIAR MR RS 3 8 |HSA3-5 BUTTON HEAD SOCKET SCREW, M3x5 | EIEMX; Bkt M3x5 | 4
3 |BK3039 RUDDER SERVO HORN | EfefRAR#MEREE 1 9 |HMC25-6B | SOCKET SCREW, M2.5x6 | A7 &gk, M2.5x6| 4
4 |BK3094 LINK BALL SEFETREE 7 10 |HME3-3B | SET SCREW, M3x3 HEER BB, M3X3| 4
5 |BK3103 SERVO MOUNTING RIAR AR 6 11 |BKO104 SERVO MOUNTING RIRMEEE 4
6 | BK3132 SERVO NUT fRIBR HE AR S 6 12 |BK3125 RUDER SERVO BED AR EE 1

4 4

] N\ N
e Do not tighten the screw #9 WP Screws should be separately
B &Y &#10 at this step for ZQ: fastened diagonally to ensure

preforming servo of the servos mounted evenly.

calibations later. SR AR KPP 1938 | X
IRAH#O8H1 0L /) MR BT IAEFIRR 4 TR NP L -

PR .

/

Main Frame

Attach the Servos onto the Servo Trays
of Main Frame Set as drawing.
SEZETASRIIRMEE N RN HE L EAREREE -

@ (o

BK3094
LINK BALL
SEFEEKIEE

BUTTON PHILLIPS TAPPING SCREW, M2.6x12
REIEIUERR (), M2.6x12

[ oo
HMC25-6B

SOCKET SCREW, M2.5x6
AT EBIERR, M2.5x6

©)

HSA3-5
BUTTONHEAD SOCKET SCREW, M3x5 \_ - J )
TR AU AR, M3XS The adaptors come with the kit are applicable to ACR RC / Futaba servos as standard parts.
® b The option adaptors for JR or Hitec are also available separately:
HME3-3B EHRMTEE 2 AREIREHEBRNACE RCKFutabaRhRRIIRE -
SET SCREW. M3x3 \.JREEHIteC1E_|HE$%EFﬁ2$mEEJ%QI‘E%E :
EEEWT\%W?% M3x3 Iltem No. PV/1623-J Servo Horn Adaptor for JR FERERESNE, R .
e [tem No. PVV1623-H Servo Horn Adaptor for Hitec {EBRMIEESEHE, Hitec
P W Apply threadlocker Must be purchased separately
I%IIIlII[] ERIRERIERE NEBERE

-25-




Jekanez Linkage Rod & Main Rotor Blade / BB T e iR% 477 RESEERtes

The length of the Linkage

Rod Set is fixed (74.53mm) 74.53 (Fixed Length)

Scale=1:1 (unit:mm) Y

and to adjust is unnecessary. |
RSB REREEA74.53mm o \ !
 REBEETHE -

N Please refer page 33, “Blade Tracking Adjustment.”

2. Install the main blades with the Socket Screw (M5x35). Do not over
tighten and ensure the blades run effortlessly.

3. For safety the rom of using carbon blades should not exceed 2,200.

1. IR AIE T T AR R R ) AR A R (R E B e ST E = -
FESREI8E “TIEEHIEER” R -

2. LR\ BIR LR E e - (F7EEHEE -

3. ZEER - TridiE T iR aEERE2)i@E2,200rpm o

Must be purchased separately
NEBERE

W Apply threadlocker

) (SRR

No. | Material No.| Description E=4 Qty No.| Material No.| Description =4 Qty
1 |BK3167 LINKAGE ROD-B HENIEB 1 6 | BKOO86 BALL LINK ESIEEFIR 2
2 |BK3168 LINKAGE ROD-A HERIRA 1 7 | BK3111 ROTOR SPACER THEE 2
3 |BK0105-1 | TAIL CONTROL ROD JOINT | B2 EhiR 1 8 | BK0446 SOCKET SCREW, M5x35 | A7 IR, M6x35| 2
4 |HME4-3B | SET SCREW, M4x3 BIEA AR, MAX3| 2 9 | HMM5Z NYLON NUT, M5 LERRIRIE, M5 2
5 |BV3164 LINKAGE ROD BT 6

4 N[ A ‘
®) | |
T L o |21
BK0446 o . SET SCREW, M4x3
SOCKET SCREW, M5x35 o 8 mEARVEIEAE, MAX3
Pu7 B, M5x35 > O % —
Cea LE [o]_ @
O | | BK0OS6
{ BALL LINK
/é BEIEEFR
7/

NYLON NUT, M5
LEFAIR0E, M5

Rudder Serv
ERERIAR

-206-




Bag L

Electronic Device & Linkage Rod / &3 53 K hP9;Eig a5

@ THUNDE=R TIGE=

BK0649-1

i

HML2-NB

TR, M2

®@ (Jm

LINKAGE BALL(A)
R A E L ERIERR (A)

NYLON NUT, M2

Electronic Speed Controller / 1728

No. | Material No.| Description 2iE Qty No.| Material No. Description 28 Qty
1 |BK3119 BATTELY TRAY EthEE 1 7 | BKO104 SERVO MOUNTING RIARMEEE 4
2 |BK3120 BATTELY TRAY CATCH | &EthEE3RH] 1 8 |BKO6B49-1 | LINKAGE BALL(A) R EBEEEIRMRA)| 2
3 |BK3166 COLLAR HE 2 9 |HML2-NB | NYLON NUT, M2 TUBIRIEM2 2
4 |BK3158 FLAT SCREW [EERRSEL e 2 10 |BV3172 LINKAGE ROD SET (88.3mm) | #1248 (88.3mm)| 1
5 |BK3165 SPRING NIERSEE 2 11 | BK3172 LINKAGE ROD SERR 1
6 |BB0362-460 |FUEL TUBE(D5.5mmx460mm) | i Zm e 1 12 | BKOO86 BALL LINK ESHREIFIR 2

O O ELECTRIC

EESJI_S A6R _\‘_ Secure the speed controller

e % 4l and battery(option) with straps
— to prevent them from being

@ MWMMWW ejected in flight.

g R EE R E RS & EothiE (EE8)

BK3158 » LA LEFRATHRRSE -

FLAT SCREW

[ER SR

o,
- -
»

M FoaniBiSE  Strap/sts

‘:f
s

Stick a foam tape onto the position
where the strap ties through the

AIFGLERFERARIRTRER R ER -

battery tray to prevent the strap from
being worn and broken in hard flight.
B REEBENEINE L -

Must be purchased separately

WERRFESE

70

88.3

3 - g Assemble the fuel tube as drawing
B 4 HERETEE

-27-




Bagm  Electronic Device & Canopy / EFBRERABRE L7 AECREts

No.| Material No.| Description =4 Qty No. | Material No.|Description =1 Qty
’ BK3127-R |FRP CANOPY SET, RED | B##t%5% (1) 1 5 |BK3126 CANOPY BRACKET B EZEMNA 1
BK3127-Y |FRP CANOPY SET, YELLOW | BE##H#7% (=) 6 |BK3175 CANOPY SPACER IR SZIENE 1
2 |BKO102 RUBBER GROMMET 1B E E 2 E 2 7 | BKO474 GROMMET 1%R2E 2
3 |HSES3-12B  |BUTTONPHILLIPS TAPPING SCREW, M3x12 | RESLUE (), M3x12 | 2 8 |HNLR6 R CLIP REVEEH 2
4 |BKO099 BODY CLIP B 1532318 1 9 |[HSV3-8B | TORX SCREW, M3x8 | Z2ZUR%%, M3x8 2

© e

HSV3-8B
TORX SCREW, M3x8
ERVIZHE, M3x8

O LY

HSES3-12B
BUTTONPHLLIPS TAPPING SCREW, M3ii2
REIE IR (), M3x12

Gyro / fEigfE —
Double Sided Tape / (B

Completed View
HEEESTERY

Must be purchased separately
NERERE

-28-




Radio System Setup / ;&% ¥4 THoNoES TicES

A Warning! (Electric Version Only) / & (SEHRIEEE)

For safety, please ensure the motor has been deactivated and will not drive the main rotor head before performing
following setting processes. You may just unplug 2 of the wires from the motor and the ESC or move the motor with
pinion away from the main gear to avoid a rotating rotor head.

TR - BT NIRRT - FHEREENZEEE)ENEERE o [BAINREZERITS B EMIREEHR - siiSE EiES kg
FEaEIREE -

Swashplate Type Setting / +FEBEXNRE

Choose and activate the swashplate mixing for a 135° CCPM program in Nose / #?E‘HI‘D]
your transmitter is the best recommended. Please refer your transmitter :

manual to find a proper swashplate setting. i
A 140° CCPM program is also applicable to the helicopter if your transmitter :
does not feature a 135° CCPM program. i

RERERERSE+FRELEN - F2ELNRFHRPBETRE- 00 [ U 1:1
NITBISFHAR R iR130E +FEBEEREN  ER40ERILITAIERRIFAER - S SNS=505

Electric Device Connection / &3 5% &SR8

E-CCPM system requires 3 channel for aileron, elevator and an AUX(for pitch). They are operated together to carry out
the rolling, flipping and collective controlling. As a result, the following connecting manner is recommended.

The following chart is the E-CCPM connecting for your reference. Please also consult your radio instruction manual.
E-CCPMAHMAFTEFA =A@ FRIE - AEHE « EMRE (FRAUXBE) - mEFEEIXT » VWEEA=BARKEFTAREE
FIh 2R KR 5 ER EASE AL (AR M E I I B - TYIBRAZEEEnf - BEZRSIN - F2RENETSFERRPE -

JR Radio Sysym ACE RC / FUTABA / HITEC Radio Sysym

AUX1 (CHB) / CH2* CH2 / AUX1 (CHB)* CH6 / CH1* CH1/CH6*
ARt —_—

*CH2 & Aux1(CHB) are
Interchangeable
*CH2 & Aux1(CH6) AIE

*CH1 & CH6 are
Interchangeable
*CH1 & CH6 aJ &1

Throttle/ESC Elevator Elevator Aileron Throttle/ESC
SHPS/RTEES B/ FHIRRE B/ FHIERE THhEIE SHPA/AREES
Gyro Gain Wire Gyro Gain Wire
Batteay [ RRETRR Batteay NN ERETRE |
[=5N N ey
oo FEiRE SN PEiREE
7 channel receiver 7 channel receiver
CEnfFiEIEs CENFIEUES

-29-




@ THUNDE=R TIGE=

The innovative Quick-calibration System helps you to get a mechanism neutral position of the cyclic & rudder servo
easier and fast. Please perform the procedure of the calibration as following illustrations step by step.
BEFREGARIBRRIFT IR IIBRIERR - BEE BT IR S E & EMEARERIEAEIIRRIE ; BT ERBHIT -

1. Loose the setting screws of the
horns or just unhook the horn from
the horn adaptor.

1. FAROIRE DOBRMIR - S EERE
EREBRMLIRT -

Mechanism Neutral Position Setting / 32555 7E

2. Refer your radio system manual to check and ensure that all of the trims & sub-trims are set at their neutral positions
(the setting value should be 0), and switch to a non-heading lock mode for your gyro.

3. For calibration of the cyclic servos : please use a 3.0mm handle driver to pin the control arm.And then adjust the pitch
curve as a negative 45° straight line (from O to highest 100% and pass through the mid-point 50%), therefore, all cyclic
servos now are at the neutral position.

2. BEZETHEERARASE - HERSEANTRESE SR ERSPIENE » WEERERTESIFETERL -

3. HTHEERRMEIIERIE  BFEA3.0mMmFIEEEEHE  #E  IREHRRTEAEREXZHER (ROEES0E100%2
BiR) - IkEFEREREEINAIIEAE -

o) |

Throttle/Pitch Gimble [ M . H
N %18
APYRERE [Pitch Curve] PointL : 0%
Point M: 50%
Point H : 100%

3?@““& ” ‘»\/¢

A= rddbannon0T ™

4. For calibration of the rudder servo : check the servo
horn is vertical to the servo; moreover, the tail pitch
control lever is also vertical to the tail boom while the tail
control stick and trim are centered. Tread the ball linkage
to shorten/ lengthen the tail rotor linkage if non-vertical.

4. HITEMARMEOIIERIE - RS EMREERMEISINRE
TR - EfCIEE EENERE - BRFEMRIREITEHEtHhEER
REE - BEMENREXEIER @ EREKIEEREANINR
PEEE

5. Mount all of the servo horns onto the
adaptors and then tighten the setting
screws, DONE! The collective pitch
now is 0° at the neutral position of
the cyclic servos, and the tail rotor is
at 0° or a little off set to the right.

5. HFTERREEBENREIEEEER
BR4% - STAR! AR ERIAR M FE AL AR YT
HE  FREWNARE » B - Bl
HEEWER0E » AfEREG -

A Warning! / &I

Remember to turn the receiver power off and extract the handle drivers from the
helicopter before performing the next procedure.
HIT N —RELRR » B SRR ER » TEMEERRFIR -

-30-




H1T—

Swashplate & Servo Direction Setting / + ZERARHEHRT L7 SERERE

Ensure there is none of the control bind at full travel before going through following setting procedures. Next, refer the
illustrations below to check the direction of servo & swashplate with a given transmitter input. Adjust the servo reversing
function in your transmitter if incorrect.

B ER] > FERFARKEERFIEHERERAFRE - EE - F2ZLUTNET » ERARKES R+ FEREERE A EEE
FERRENF - BRI IERE - BRI ERVRAR MY EEIIEE -

Servo Horn movement Check Point
Model 1 Model 2 R R SRR
Right Side/Afl | Left Side/zfl
Aileron
= :
Elevator
FHBEAE
Pitch
HREE
Rudder
EfE

Throttle
SHPY

Left Side/f © -

Engine Throttle Control Linkage / SIZH)R{THIZHE

Mount the steel linkage ball to the outer hole on the plastic throttle

arm. At full throttle stick, the carburetor hole should open completely.
At low throttle and with the throttle trim all the way down, the
carburetor hole should close completely. Adjust the ATV function in

your transmitter to achieve the above requirement. Listen to the \’\

servo, it should not make any binding noise. Try to keep the throttle R \

ATV between 90% and 110%. If your radio does not have ATV, then THROTTLE FULLY OPEN T/ & THROTTLE . CLOSE

adjust the location of the steel link ball on the throttle servo arm to I RATE / /// ){ jﬂflﬁﬁf’ﬂﬁﬁﬂj\
NS

get the correct throttle travel. THROTTLE CLOSE /\ SCTHROTTLE FULLY OPEN
RITEEESIEE - BEOSECRRNEIRRILURIE TSR - ik R é§§§§yﬂﬁﬁﬂg:
 SEAIBNGE - (CARITHISEEBITLEN  LEREEEHPIRR HH Hedie )

MRS B TATIE B R MRS BRI B R AR B AR HH! [UREK

(FAAE BB - IS AR R SR R a0 |

TR - BEEELER - i 8

B AR E RN I BRIBR R R LNEK BT AR N
T2 IO EE  AILURISERETE FNATVINEEE - BESHMPEESH i | f
ENEEEE (3 E5) FSEEA20% ENTEEEE  hEAILH i —
FTEQ0%EI110%AEEE R - .

-31-




Tail Control & Gyro Setup/ BESHEREREH 47 ot

It is recommended to use a Heading Lock Gyro. With a Heading Lock Gyro, you may not use the trim and the revolution
mixing function of tail control. Mount the servo arm for the moment and check the movement of the tail servo:

1. While giving the right rudder control, the servo arm should move toward the nose of helicopter.

2. Rotate the helicopter with your hand counterclockwise, the servo arm should move toward the nose of helicopter.
LEBICETE IR E - AIETEERIINE EMRE BRI ITFHIER - EiARKIEEEERETEMRAIREFSIFER

1. EHITHRERE - (EIRMEIEE ESME S mFE -

2. RSB ST eEERs - ARMEIEE TR ESRER -

@
>o
Z :
@ O ®
’“?(9
e e | Rudder Servo
i Qo o | ERCRIRE

After ensuring the moving direction of tail servo, you have to mount the servo arm in the correct position. Please reset
the receiver power and do not move the helicopter. While the tail control stick and trim are centered, mount the servo
arm vertically. Next, two points may be your concern:
1. The traveling limit of the rudder servo may not go beyond the mechanical movement.
2. The rudder servo arm should be vertical while the tail rotor is at O pitch or with a little offset to the right.

(Referring to the photo below)
HEREMRARMENEIEER » BIARARKESEELRET BB ERKIENNENEIHER -
EEMREBEEMRESR - HARKEEEEARKEZEERE - % - FEETNIIMmE -
1. EftEAREREXITESEU DN TES -
2. BEREREAROHEROGH - EfRGARKEEETERNE - FHETE)

Rudder Servo

EEREEARE

Notel: To find the traveling limit, you have to adjust the Gyro referring to its manual.

Note2: To adjust the pirouetting speed of the helicopter, please use the "Travel Adjustment" or the "D/R & EXP" function
of your transmitter.

A1 : B2 E R ERASAEIREUERARER I TIEE -

RAEA2 - AEEMEIDERE - B - T2 (Travel Adjustment ) 7 3¢ “XK/\& (D/R) ~BEUE (EXP) " IHEE -

-32-




Throttle & Pitch Curve Setting / HPIRIZIEHFHRT L7 Mo aaahisa

The following is the setting up data of pitch curve and throttle curve for your reference only. Please ask an experienced
pilot to help if you have never done this before.
TASHERTEMSE » BKERINTETRZE » EkEKEIIIGE

B Novice / )EEET

Throttle Curve SHPFIRRIE Pitch Curve 1ZIERIIE

Nitro Version 3|Zxzs Electric Version BEIRA
'Iéahro fléahro. Pitch
100 _/F"ﬂ """""""""""""""""""" 100 100 _/F"ﬂ """""""""""""""""""" 100 100 | 58
751 751
"""""""""""""""""""" ‘65 o e
sop 50 sop 50
"""""" 735 | | - /35
o5 / 251
i i i i i i i i . i . i
0 25 50 75 100 Stick 0 25 50 75 100 Stick 0 25 50 75 100 Stick
g b= e

l 3D Flight / EEITRERE

Iﬂr?ar‘qo. ] Pitch
100F : 100 1100 100} FE
751 75t
sof — 50
st / 5r /| 251
0 25 50 75 100 Stk 0 25 50 75 100 Stk 0 25 50 75 100 Stick
© Normal / —R&FAT © Normal / —f&FR4T © Normal / —R&FAT
:I;Er%%o. ] Pitch
100K, ; 100 1100 ] e — :
75 F 75
50 50 |-
50 251 2
0 25 50 75 100 Stick 0 25 50 75 100 Stk 0 25 50 75 100 Stk
© Idle Up / Fi%iRC © Idle Up / F%iEC © Idle / f5HA&EE 1

/\ WARNING 5

1. Too much collective pitch will bring about too much loading to the power and drive system.
2. Too much headspeed will lead to blades (grips) explosion.

3. It’s very dangerous for setting the headspeed over the blades (grips) limit.

4. Please do not set the collective pitch to exceed the maximam (=15°).
1IBARNREIRIEE E 25| B R EERIKEE,

2. BRI FNER R ZIE A F e s E AR e 54E -

3.1 NEREERER T BB IE H B BRI

4 BDRRERERTEBERAME (£15EH) -

-33-




Blade Tracking Adjustment / X ieE# g%

A CAUTION / 5

For safety, ensure to keep a safe distance from the helicopter at least 10 meter (30 feet) while making tracking
adjustment.

ZEHER ) ETERENINHERE - FEVEEFHAERF10K (0R) ML EiEE -

color tape / &1Z84

Out of Track | #5g

Adjustment is
necessary.

color tape / &1Z84

In Track / E\IRIEFE

Adjustment is
unnecessary.
TEZHREE

—

. Use a color tape at the tip of main blades for tracking
. Increase the main blade speed to just before the

. Observe which blade appears to be lower than the other,

- EENeEIRES E SRR 7 BT o
. RS e R EEIEHRZ N o
- BEmXERNINELERE (B1)) - HENMETEE t2

identification easily.
helicopter lifts-off.

and increase the pitch of the lower blade one turn of the
Linkage Rod (refer Page 11) at a time until each blade
runs in track. If both main blades rotate in the same path,
it doesn’t need to be adjusted.

Linkage Rod

e (R T, —UEER—[E , T H 8 i B — (refer Page 11)
%E;ffzp %ﬁfﬁj&%& E;E,ﬂg OAHHE B - BEEmMZ eI Eie (2SR

/\ cAuTION | B
Out of track causes vibration, instability and a loss of power due to additional drag. Please adjust the tracking
repeatedly until the blades are in track properly.

NERBIEE (EEE) SEMERMERED  NFEREBXET] - FHLETRRZIUCIRENIMELELERE -

-34-




Index of Linkage Length / ERRE 5! ¥4 THoNoES TicES

67.51Tmm

Fixed Length / BERE

74.53mm

Fixed Length / BERE

Dihkaoono
Q)

Length measured from ball link center to ball link center
I ERERGIEZES—EERERD

After Flight Checklist / R{TENEEIER

YA 17

(1) Check every screw and bolt to make sure none has loosened due to vibration.

(2) Check every rotating and movable part to ensure they still move smoothly and normally.

(8) Clean off the exhaust residue from the muffler, engine, and helicopter.

(4) Check all movable parts, such as gears, ball links, belt, etc. for unusual wear.

(1) BARATRVEFANEEEEN R EMIRHE BRRENER. - BREREVAREEHEEEET MRIT -
(2) BAR TR GEE—(EEEENM (SEEEFR) 1IRIEEERF -

B) HIRE - 512 - EF TV ERENER

(4) mET—EENFEII - t58h - PXEE - FEEREENERES -

Regular Maintenance / TR EEIE

& Warning! / 28!

Lack for regular maintenance or apply a wrong type of grease/oil onto the parts may cause damage and model
crash, which may cause series injury or death if the model hits people or property.

So=
BXm

FRERRE - SUE RN ERERIRTE B M E Rl R IR IRT M E AR » EMBEA BHERX -

For safety, to check and maintain the parts every 5~10 flights is strongly recommended. Please re-apply the proper
grease or oil onto the bevel bears and bearings as the illustrations.
HWIVERTERITO~I0MWFIT FIICHRESIE - BRETRPEEFERBREE E2KEEH -

EESHN

Electric Version Only

PV0270
Grease for Bearings
SEEHEEEER

PV0269
Grease for Plastic Parts
BREMREER

PV0269
Grease for Plastic Parts
BREREEH

I




PARTS LIST SECTION / ¢+ B P —
SPARE PARTS / &}

RN &)
\ /
? ? ? ? 4
/ 0o ® =
3892 PV0041 PV0062 PV0126 PV0O172
CARBON TAIL BLADE 105mm  BALL LINK RUBBER GROMMETS (WHITE) SPINDLE THRUST BEARING, d8xD16xW5
05T EEEEE HEETREE B \FHEBRIE, dBXD16XW5
@ )’ @ @
PVO177 PV0195 PVv0208 PV0268 PV0270
ROTOR BOLT TAIL DRIVE SHAFT BEARING SET FUEL TANK RUBBER LOCTITE #262 THRUST BEARING GREASE
R R B ERAETEE (1D Jibhene Rt
PV0425 PV0619 PV0620 PV0621 PV1338
TAILPITCH CONTROL SLIDEBUSHING 3D DAMPER SET 3D INNER DAMPER 3D OUTER DAMPER TAIL CONTROL ROD JOINT
R ADEEREE DRBELE 3D EEEE .
. VSN
Ppm P L
® @
(10) (10) e t? NN
9§66
PV1379 PV1501-R PV1501-Y PV1516 PV1519
LINKAGE BALL SCREW SET R90 G4 FRP CANOPY(RED) R90 G4 FRP CANOPY(YELLOW) METAL ROTOR GRIP (BODY) METAL MAIN ROTOR GRIP POST
BRI RO0 G D) RO0 G4 IR () STB PR () B TREET
i )
PV1521 PV1530 PV1531 PV1532 PV1534
HARDENED MAIN SHAFT METAL SWASHPLATE METAL MAIN SHAFT BRGBLOCK SET  MAIN SHAFT LOCK RING INSERT MOULD|NG LINKAGE, 67.5mm
{28 SE N THHE —mEEE
// || 9,2 \ s
. Y
PV1535 PV1536 PV1537 PV1538 PV1539
INSERT MOULDING LINKAGE, 74.5mm  TAIL BOOM BRACKET TAIL DRIVE GEAR SET TAIL DRIVE GEAR SHAFT TAIL DRIVE GEAR-26T
— e HEEEETE [ T R 6T

-36-




SPARE PARTS / E{48&

@ THUNDE=R TIGE=

Q - -

P - v
PV1540 PV1541 PV1542 PV1543 PV1544
FRONT BEVEL TAIL GEAR SET REAR TAIL HELICAL BEVEL GEARSET METAL SERVO MOUNT MAIN GEAR,111T AUTOROTATION TAIL DRIVE PULLEY,108T
EgERTE EEainiE B RARMETE FeEEsm(11T) EBES)ER108T

voe v %

vYevy %% °
PV1545 PV1546 PV1550 PV1561 PV1562
ONE WAY CLUTCH HOUSING ONE WAY BEARING SHAFT ROD GUIDE PLATE SIDE FRAME-L(1) SIDE FRAME-R(1)
BBt eIEE ESElliaat o o HENIRER TR BIAR- 2 (B8 1) Rk BIR-5 (B F)
PV1563 PV1564 PV1565 PV1566 PV1567
CANOPY RETAINING POST  METAL ELEVATOR WASHER MOUNT SET ~ METAL AILERON CONTROL ARM SET-LEFT  METAL AILERON CONTROL ARM SET-RIGHT  METAL SKID BRACKET
HEEERE BT SR BRI EEHIEE- EBRIRTHIEER-5 EBHREEE

g vevy P . *
L 4 Y %% %
® o ¢ . \\

PV1570 PV1571 PV1572 PV1573 PV1574
METAL ELEVATOR CONTROL ARMSET CONTROL LEVER BASE ELEVATOR CONTROL ARMLINK - GYRO TRAY RUDDER SERVO MOUNT
EBHFEIEGIEE VRIS E R TS R AR EREE EREFRREE T EE

%90

0\'

PV1575 PV1576 PV1577 PV1581 PV1582
RADIO TRAY METAL FRAME SPACER TORX SCREW, M3x8 COLLAR SET METAL RUDDER SERVO HORN
SHPIFRIBRIEEE2E TR AINRTE 2RI #IRAE TREMRARMES
. ;“ * 9 9 i
S,
1 \\
NS, D
PV1583 PVv1584 PVv1585 PVv1586 PV1587
LANDING SKID SET LANDING SKID CARBON TAIL BOOM METAL TAIL DRIVE SHAFT SET ROD GUIDE SET
fanzeE Fa1Z8 REEE T EEEEEN A HENREERE

-37-




SPARE PARTS / E{48&

D
PV1588 PV1589 PV1590 PV1591 PV1592
TAIL CONTROL ROD SET  METAL TAIL SUPPORT BRACKET CARBON TAIL SUPPORT ROD SET TAIL CASE INNER RING METAL TAIL GRIP SET
EHERIEE ETEREEETEE RS 7 1528 EEERE EEEEEEEHE
° S
L JLENS PRIESR / &
° ° © o () g * : .0
e OO \ { . ~
PV1593 PV1594 PV1595 PV1596 PV1597
METAL TAIL ROTOR HUB METAL TAIL PITCH SLIDER METAL TAIL PITCH CONTROL FORK TAIL OUTPUT SHAFT METAL TAIL CASE SET
TEREREE EBEEEBE TBE TR H EhEEEh TEREEE
¢ \ r? ° ° °
S ' (] NS
° Q \ S ® o O \ \ ‘
°° \
e «~ teeeeY
PV1598 PV1600 PV1601 PV1602 PV1603
TAIL PITCH CONTROL LEVER CARBON VERTICAL FIN CANOPY BRACKET CANOPY SPACER METAL CYCLIC SERVO HORN SET
EIEEEHIE i EELTEHE S EEH WSS 18HE EEMCEARERER
o NN
NN &
NN s
N
PV1604 PV1605 PV1607 PV1611 PV1612
SERVO MOUNTING SET ROTOR SPACER TORX DRIVER SET FLANGE BEARING,d5xD13xW4 PIN SET
{RIARHER 48 Tl ERTEMR higERFGE, d5XxD13xW4 [E EsHHE
\'\.\. IT"T" OB @ @ 000
9
] o © Q
\\ %% ' ' ' o . o 3 ° 9 ° 9 Q Q Q
" R o N
ST S P 1! > et @ @ Q
’ Q
PV1613 PV1614 PV1615 PV1623-F

SELF TAPPING SCREW SET SOCKET SCREW SET

RIE B BUsRHHE

PV1629
TORX DRIVER TIP
E3T BaiinEE

VAV=L2 0

NUT (BLACK), M2
TVEIRIE (BRRIR), M2

SERVO HORN COLLAR(FUTABA)

AREEE#MEFUTABA)

pPvi1627
THRUST COLLAR SET
LEHEEIRAE

-38-




SPARE PARTS / :%14:@, @THUNDEE’ TIGE=

No. Description SRvEY No. Description =apve=sg
PVO777 | SOCKET SCREW, M2x8 (20) Ry BERG, M2x8 PV0176 | BALL BEARING, d4xD7xW2.5 | BiEiH, d4xD7xW2.5
PY91159 | SOCKET SCREW, M2.5x5 (20) | Iy \FBigkk, M2.5x5 PV0048 | BALL BEARING, d4xD8xW3 | #hiE#H, d4xD8xW3
PD7293 | SOCKET SCREW, M2.5x6 (20) | A1y \BiEHk, M2.5x6 PV0174 | BALL BEARING, ddxD11xW4 | Eh7EdHE, ddxD11xW4
PY89222 | SOCKET SCREW, M2.5x8 (20) | A7 \FBigkk, M2.5x8 PV0200 | BALL BEARING, d5xD10xW4 | BliEi#H, d5xD10xW4
PV0637 | SOCKET SCREW, M2.5x12 (20) | A7 A, M2.5x12 PV0050 | BALL BEARING, d5xD13xW4 | BiiE#H, d5xD13xW4
PV0256 | SOCKET SCREW, M3x6 (20) Ry BERG, M3x6 @ PV0203 | BALL BEARING, d6xD15xW5 | EiziH, d6xD15xW5
w PV0218 | SOCKET SCREW, M3x8 (20) Ry B, M3x8 @ P\V0046 | BALL BEARING, d8xD12xW3.5 | BiiE#H, d8xD12xW3.5
PV0212 | SOCKET SCREW, M3x10 (20) | R/ \Aig#k, M3x10 U PV0175 | BALL BEARING, d8xD16xW5 | BiEiH, d8xD16xW5
PV0213 | SOCKET SCREW, M3x12 (20) | A1y Vi, M3x12 PV0197 | BALL BEARING, d12xD18xW4 | EhEiHE, d12xD18xW4
PV0214 | SOCKET SCREW, M3x14 (20) | R/ /Bigkk, M3x14 PV1608 | BALL BEARING, d12xD21xW5 | BiE#H, d12xD21xW5
PV0215 | SOCKET SCREW, M3x18 (20) | R/ FBigkk, M3x18 PV1609 | BALL BEARING, d15xD28xW7 | &E#H, d15xD28xW7
PV0216 | SOCKET SCREW, M3x25 (20) | A1y EB#R4R, M3x25 PV1610 | BALL BEARING, d2.5xD7xW35 | &iEiH, d2.5xD7xW3.5
PV0223 | SOCKET SCREW, M4x8 (20) Ry BERG, M4x8 PV0271 | WASHER, d3xD5xt0.5 #[E, d3xD5xt0.5
PV0220 | SOCKET SCREW, Mdx12 (20) | Ry Eiit, Mdx12 PV0210 | WASHER, d3xD8xt1.4 ¥, d3xD8xt1.4
- PV0235 |LOCK NUT, M2.5 (20) LERRERIE, M2.5 o o PV0209 | WASHER, d4xD11xt1.7 ], d4xD11xt1.7
w PD1244 | LOCK NUT, M3 (10) IEFRIRIE, M3 PV0497 | WASHER, d8xD12xt1.8 #[E, d8xD12xt1.8
PV1628 | WASHER, d12xD14.5xW0.1 | #&, d12xD14.5xW0.1
PVO780 |SET SCREW, M3x3 (20) | HEZER; (AIRAH, M3x3
PV0225 | SET SCREW, M3x4 (20) | EEZAR/ B2k, M3x4
3 PY4670 |SET SCREW, M3x8 (20) | BEFER/\EiRkk, M3x8
PV0226 | SET SCREW, M4x3 (20) | HEZER; \ABIRAH, M4x3
PD1598 | SET SCREW, Mdx4 (20) | EEZAR;BIZHE, Mdxd

-30-




EXCLUSIVE SPARE PARTS - ELECTRIC VERSION / EB1iSRE!E 477 Ittt

TTeoosoe

e

tTre?T

‘G
~6
4

PVv1547
METAL MOTOR MOUNT
T BEEEERE

PV1549

METAL MOTOR PINION BLOCK, 6mm ~ CARBON LOWER SIDE FRAME, 1

TEFEEMETE, 6mm

PV1568
B AR, R

PV1579
BATTELY TRAY SET
T

EXCLUSIVE SPARE PARTS - NITRO VERSION / 5|ZiRSHEH4E

il D)
il =D
PV1606
VELCRO STRAPE
EER

PV1617
MOTOR PINION, 11T
HizeEem, 11T

PV1569
SKID BRACKTE, ELECTRIC
SIBZREIEE, EEhR

PV1578
BATTELY TRAY BLOCK SET
BhEEER

@ THUNDE=R TIGE=

(C

1179 PVO311 PV0312 PV1533-2 PV1551
SILCONE FUEL LINE, 2ft  HEADER TANK, 60CC HEADER TANK SUPPORT  THROTTLE LINKAGE ROD SET STARTER COUPLING
ERMEHE, 2ft BIHFEEHE, 60CC BIhFEEE EE SHPERHEE BEI S

\ )

\ .
PV1552 PV1553 PV1554 PV1555 P\V1556
DRIVE PINION SET, 14T METAL CLUTCH BRACKET CLUTCH BELL SET CLUTCH LINING STARTER SHAFT
EREheEEniE, 14T TEHHARETEE BasEA EEhEAh

\”’ N
D ) \}0
evee

PV1557 PV1558 P\V1559 PV1560 P\V1580
METAL COOLING FAN SET CLUTCH SHOE SET ENGINE MOUNT FUEL TANK SET, 650CC  COOLING FAN CASING
EESAEEE BteEsE 5| ZETEE SHIFEHE, 650CC EEE

&

PVv1624
HEADER TANK POST
EmfESAE

PV1625
METAL COOLING FAN HOUSING, OS/TT
EBSAEERE, OS/TT

-40-




EXCLUSIVE SPARE PARTS - FLYBAR VERSION / THEIREEEHE 47 RAT Rt

{4

' 4

X}
H reer 1 @0
3911 PV1502 PV1504 PV1506 PV1507
CARBON PADDLE SET, 23G  METAL FLYBAR HEAD BUTTON ~ METAL FLYBAR MAINROTORHUB SET  METAL FLYBAR SEESAW HUB SET  METAL FLYBAR MIXING LEVER SET
OOWIIEER TR EEFREETEEE TEETRE A EERITEER
D
\\55‘;? 0000 Q O
\ N \\e 0000 ‘
s:' \ ' 4 ee cevee ¥ &
=) ©e @ \ coeve & o 3
[ ] ' . \ -
? 2 80
PV1508 PV1509 PV1510 PV1511 PV1514
SUS FLYBAR ROD METAL FLYBAR CONTROL ARM SET  METAL FLYBAR CONTROL ARM  METAL FLYBAR CONTROL ARMPOST ~ METAL FLYBAR ROTOR GRIP SET
SUS#&12 EEREEETHER EEREEERTEHE EEREEETHEE B EeREEE
PN ‘\75
\\) : ¢ @50
trcc@00@ @, \\ I AN X I I )
Ye MY
PV1517 PV1520 PV1522 PV1524 PV1526
METAL FLYBARROTORGRIPLEVER FLYBAR CONTROL ROD METAL FLYBAR WASHOUT BASE  METAL FLYBAR CONTROL LEVERSET METAL FLYBAR CONTROL LEVER
BRI S EIRITIR SEIEHIE EEREEETHIEER EERERITHIEE
7
. //,/’///i,/
° ""'
PV1528 PV1533
FLYBAR WASHOUT LINKAGE  FLYBAR LINKAGE ROD SET
pEEEIE IEAE AR IE

@ THUNDE=R TIGE=

QO

AN

~ X 0606 <
~ || 0 0000 <
»» N\
N ve N | eeee o ’ v v %%
vevvan &
PV1503 PV1505 PV1513 PV1515 PV1518
METAL FLYBARLESS HEAD BUTTON ~ METAL FLYBARLESSMAINROTORHUB  PHASE RING SET METAL FLYBARLESS ROTOR GRIP SET  METAL FLYBARLESS ROTOR GRIP LEVER
R AR TEETEET R EE R BEEES|IRIE TEETEETREEEE ETEESEEREEREE
x o ////
PR ,& o ' '
©00® 49 7 " "
S, 7 '
PV1523 PV1525 PVv1527 PV1529 PV1533-1
METAL FLYBARLESS WASHOUT BASE ~ METAL FLYBARLESS CONTROL LEVER SET  METAL FLYBARLESS CONTROLLEVER  FLYBARLESS WASHOUT LINKAGE ~ FLYBARLESS LINKAGE ROD SET
BT ES BT BIERSBEHEEE TERTEEITHIEE RS BTSRRI

-41-




SPARE PARTS LIST / {8 ERE

@ THUNDE=R TIGE=

No. Description N EZE Part No. Description AN 218 Qty | Index Page
1179 SILCONE FUEL LINE, 2ft MiHEHE (GEH), 2ft CB0362 d2.5xt1.5x ¢ 5.5mm MEHE (FL.3) 27
3892 CFK TAIL BLADE 105mm 105HxEE R BV6036 CFK Tail Blade 105mm Tk E fieE105mm 1 23
391 90 FLY PADDLE OOHREIRTEE BV6043 Carbon Flybar Paddle iR EEO0mm 1 7
PD1244 | LOCK NUT 1EERIRIE HMM3B Locknut, M3 1FERIRIE, M3 10 [12,13,14,23
PD1598 | SET SCREWS, M4x4 EIER EIERG, MAx4 HME4-4B Set Screw, M4x4 IR AR, Mdxd 20 17,15,16,20
PD7293 | SHCS SCREW, M2.5x6 A7 R, M2.5x6 HMC?25-6B Socket Screw, M2.5x6 A7 IR, M2.5x6 20 25
PV0041 | BALL LINK SEEHE BK0086 Ball Link4.8x20 SEIREFR ¢4.8x20 12 | 11,26,27
PV0046 | BEARING, d8xD12x3 EhEGE, d8xD12xW3.5 HMV1280ZZY | Bearing, d8xD12x3 RERELE, d8xD12x3 2
PV0048 | BEARING, d4xD8x3 EEGE, d4xD8xW3 HMV840ZZY | Bearing, d4xD8x3 EERERR, d4xD8x3 2 9,10
PV0050 | BEARING, d5xD13x4 BFAHE, doxD13xW4 HMV1350 Bearing, d5xD13x4 SEERERIA, d5xD13x4 2 12,23
PV0062 | RUBBER GROMMENTS HEETREE BK0102 Rubber Grommet HEETHEE 5 28
PV0126 | SPINDLE ElE BK0326 Spindle EE 1 9,10
BK0477 Washer FiEE TS 2
HMC4-10B Socket Screw, M4x10 7 VEBERRR, MAx10 2 9,10
PV0172 | THRUST BEARING LE3EBRTR, d8XD16XW5 HMX0816 Thrust Bearing, d8xD16x5| L7, d8xD16x5 2
PV0174 | FLYBAR SEESAW BEARING | #i##E, d4xD11xwW4 HMVB9427 Bearing, d4xD11x4 SEERERIA, d4xD11x4 2
PV0175 | FEATHERING BEARING EhEGE, d8XxD16XW5 HMV1680 Bearing, d8xD16x5 RERELE, d8xD16x5 2
PV0176 | TALPITCHCONTROL LEVER BEARING SET | ##H, d4xD7xW2.5 HMV74072 Bearing, d4xD7x2.5 EERER, d4xD7x2.5 2 23
PV0177 | ROTOR BOLT FheE it BK0446 Rotor Bolt A B 2 26
HMM5Z Locknut, M5 LEFRIRME, M5 2 26
PV0195 | TAIL DRIVE SHAFT BEARING SET | EEERZ)EEHER BVv0423 Tail Drive Shaft Bearing | EiEShEHEHER 1 24
PV0197 | BALL BEARING, d12xD18xW4 | &i#iE, d12xD18xW4 HMVB701Z Bearing, d12xD18x4 SEERERIA, d12xD18x4 2 12,23
PV0200 | BALL BEARING, d5xD10xW4 | BiE#E, d5xD10xW4 HMV1050 Bearing, d5xD10x4 REREE, d5xD10x4 2 21,22
PV0203 | BALL BEARING, d6xD15xW5 | #iE#H, d6xD15xW5 HMV6967 Bearing, d6xD15x5 EEREE, d6xD15x5 2
PV0208 | FUEL TANK RUBBER HEETE BK0274 Tank Rubber Grommet SHEEE A 4 16,17
PV0209 | WASHER, d4xD11xt1.7 HE, d4xD11xt1.7 BK0435 Washer, d4xD11x1.7 HE, d4xD11x1.7 4 1 910,18
PV0210 | WASHER, d3xD8xt1.4 @, d3xD8xt1.4 BK0087 Washer, d3xD8x1.4 #[E, d3xD8x1.4 16 |7,8,14,24
PV0212 | SOCKET SCREW, M3x10 A LR, M3x10 HMC3-10B Socket Screw, M3x10 M7 B, M3x10 20 16,10,13,15,17
PV0213 | SOCKET SCREW, M3x12 AR, M3x12 HMC3-12B Socket Screw, M3x12 R BEH, M3x12 20 17,89,24,28
PV0214 | SOCKET SCREW, M3x14 A7 EIRGR, M3x14 HMC3-14B Socket Screw, M3x14 A7 EBIRAR, M3x14 20| 1012
PV0215 | SOCKET SCREW, M3x18 MBI, M3x18 HMC3-18B Socket Screw, M3x18 M7 B, M3x18 20 6,23
PV0216 | SOCKET SCREW, M3x25 ARG, M3x25 HMC3-25B Socket Screw, M3x25 RBEHH, M3x25 20 | 12,18
PV0218 | SOCKET SCREW, M3x8 A7 ERER, M3x8 HMC3-8B Socket Screw, M3x8 A R, M3x8 20 19,13,21,24
PV0220 | SOCKET SCREW, M4x12 A B, M4x12 HMC4-12B Scket Screw, M4x12 M7 B, M4x12 20 18
PV0223 | SOCKET SCREW, M4x8 ARG, MAx8 HMC4-8B Scket Screw, M4x8 MBI, M4x8 20 | 18,19
PV0225 | SET SCREW, M3x4 EIERN B, M3x4 HMES-4B Set Screw, M3x4 WEBR B, M3x4 20 19,10,12,23
PV0226 | SET SCREW, M4x3 WIBR B, MAX3 HME4-3B Set Screw, M4x3 WIBR B, MAX3 20 26
PV0235 | LOCK NUT, M2.5 LERRIRIE, M2.5 HMM25Z2 Locknut, M2.5 E5RIR0E, M2.5 20 24
PV0256 | SOCKET SCREW, M3x6 M7 ERER, M3x6 HMC3-6B Scket Screw, M3x6 A7 B, M3x6 20 8,19
PV0268 | LOCTITE #262 IRAAIIERE (D), #262 BV0450 Loctite #262 SREMEREGIE) #262 | 1
PV0270 | THRUST BEARING GREASE | It##EE Bk BV0452 Thrust Bearing Grease IR ERE Be) 1
PV0271 | WASHER, d3xD5xt0.5 B, d3xD5xt0.5 BK0088 Washer, d3xD5xt0.5 #F, d3xD5xt0.5 20 9,23
PV0311 | HEADER TANK, 60CC BlmFEiHE,60cc BK0087 Washer, d3xD8xW1.4 #E, d3xD8xW1.4 1 18
BK0102 Rubber Grommet HEETRE 1 18
BK0506 Tank Mount B hAEE T 1 18
BV0502 Header Tank Bl HrEE 1 18
HMC3-14B Socket Screw, M3x14 7RI, M3x14 1 18
PV0312 | HEADER TANK SUPPORT | BIHfEEERE BK0087 Washer, d3xD8xW1.4 #F, d3xD8xW1.4 1 18
BK0102 Rubber Grommet KEETHE 1 18
BK0506 Tank Mount B hAEE T e 1 18

-42-




SPARE PARTS LIST / {8 ERE

@ THUNDE=R TIGE=

No. Description N EZE Part No. Description AN 218 Qty | Index Page
HMC3-14B Socket Screw, M3x14 A7 AR, M3x14 1 18
P\V0425 | TAILPITCH CONTROL SLIDE BUSHING | Efies&iEHIEHE BK0345 Tail Pitch Control Slide Bushing | EfeEiZHEhE 1 22
PV0619 | 3D DAMPER SET 3DHEREE BK0874 Inner Damper REERE, R0 2 9,10
BK0875 Outer Flap Damper SNEEHE, RO 2 9,10
PV0620 | 3D INNER DAMPER SDABERE BK0874 Inner Damper REEEE, R0 2 9,10
PV0621 | 3D OUTER DAMPER 3DIMEEEE BK0875 Outer Flap Damper HNEHEEE, ROO 2 9,10
PV0637 | SOCKET SCREW, M2.5x12 | Ay ik, M2.5x12 HMC2512B Socket Screw, M2.5x12 | R &R, M2.5x12 20 24
PVO777 | SOCKET SCREW, M2x8 ARG, M2x8 HMC2-8B Socket Screw, M2x8 ABE, M2x8 20 | 21,22
PV0780 | SET SCREW, M3x3 IR B, M3Xx3 HMES-3B Set Screw, M3x3 HEBR7 B, M3Xx3 20 | 22,25
PV1338 | TAIL CONTROL ROD JOINT | BiZHligHiR BK0105-1 Tail Control Rod Joint EETIEamER 1 26
HMVE4-3B Set Screw, M4x3 IR AR, MAx3 2 26
PV1379 | LINKAGE BALL SCREW SET| HEE#E#E BK0649-1 Linkage Ball (A) POy R R (A) 10 | §1roiar
BK0649-2 Linkage Ball (B) A7 BRI (B) 10
PV1501-R| G4 FRP CANOPY (RED) G4 BHIAR (D) BK3127-R FRP Canopy (R) IR (D) 1 28
BK0102 Rubber Grommet HEETDE 2 28
HSE3-12B Self-tapping Screw, M3x12| REIELURH(HE), M3x12 | 2 28
BK0099 Body Clip B HE5B 1 28
BK3126 Canopy Bracket HEEEMA 1 28
PV1501-Y | G4 FRP CANOPY (YELLOW)| G4 i#itdsh (&) BK3127-Y FRP Canopy(Y) T (=) 1 28
BK0102 Rubber Grommet HEETRE 2 28
HSE3-12B Self-tapping Screw, M3x12| REIETURAL(HE), M3x12 | 2 28
BK0099 Body Clip B EB ) 1 28
BK3126 Canopy Bracket HEETEA 1 28
PV1502 | METAL FLYBARHEAD BUTTON | &@2EH BK3072 Head Button ShEfE 1
HMC25-5B Socket Screw, M2.5x5 M7 AR, M2.5x5 2
PV1503 | METAL FLYBARLESS HEAD BUTTON| /B E TR AEE BK3030 FBL Head Button By EENER 1 10
HMC2510B Socket Screw, M2.5x10 | A7 B, M2.5x10 4 10
PV1504 | METALFLYBAR MAINROTORHUB SET | &BE iR E EEE BV3001 Main Rotor Hub Set B REETEE 1
BV3016 Phase Ring Set BEEES|IRE 1
HMC3-8B Socket Screw, M3x8 A7 R, M3x8 1
BK3012 Main Rotor Hub Pin BEETH 1
BK0875 Quter Flap Damper, R0 | INBEHE 2 9
BK0874 Inner Damper, R90 R ERE 2 9
HMC4-6B Socket Screw, M4x6 A7 AR, MAx6 4 9
PV1505 | METALFLYBARLESSMAINROTORHUB SET | BB F&ETiREETEE| BK3029 FBL Main Rotor Hub BYHESBIREETE | 1 10
BK0875 Outer Flap Damper, R90 | JNEEHE 2 10
BK0874 Inner Damper, R90 AEEEE 2 10
HMC4-6B Socket Screw, M4x6 A7\ AR, MAx6 4 10
PV1506 | METAL FLYBAR SEESAW HUB SET | &BiEE 2B T ahH BV3005 Seesaw Hub Set RERETHE 1 6
BK3010 Collar iR 2 6
HMC3-10B Socket Screw, M3x10 7 VEBERRR, M3x10 2 6
PV1507 | METAL FLYBARMIXING LEVER SET | @R IFIZER BVv3008 Metal Mixing Lever Set EEETRER 2 6
BK0649-1 Linkage Ball (A) A7 VEE IR (A) 4 6
BK3009 Collar HWE 2 6
HMC3-18B Socket Screw, M3x18 A7\ Bk, M3x18 2 6
PV1508 | SUS FLYBAR ROD SUST12 BK3013 Sus Flybar Rod SUS Fiig 1 7
PV1509 | METAL FLYBAR CONTROL ARM SET | /B B 1rHIEH BK3006 Flybar Control Arm BEETHE 2 7
BK3007 Flybar Control Arm Post | BE&1F4IER 2 7
BK0649-1 Linkage Ball(A) A7 VBRI (A) 2 7
BK0087 Washer, d3xD8xW1.4 #E, d3xD8XxW1.4 2 7

43-




SPARE PARTS LIST / #5513 720 ONEETe

No. Description N EZE Part No. Description AN 218 Qty | Index Page
HMC3-12B Socket Screw, M3x12 A7 AR, M3x12 2 7
HMVE4-4B Set Screw, Mdx4 IR B, Mdaxd 2 7
PV1510 | METAL FLYBAR CONTROL ARM | &BIEEB1FHIE BK3006 Flybar Control Arm BEETHIE 2 7
HME4-4B Set Screw, Mdx4 AR VB, Maxd 2 7
PV1511 | METALFLYBAR CONTROL ARMPOST | &BiEE BirHIEH BK3007 Flybar Control Arm Post | I2EREHIET 2 7
BK0649-1 Linkage Ball(A) A B EEIRIERR(A) 2 7
BK0087 Washer, d3xD8xW1.4 #E, d3xD8xW1.4 2 7
HMC3-12B Socket Screw, M3x12 7RIS, M3x12 2 7
PV1513 | PHASE RING SET BEEES|IRE BV3016 Phase Ring Set BEEES|RA 1 9
HMC3-8B Socket Screw, M3x8 M7 AR, M3x8 1 9
PV1514 | METALFLYBARROTOR GRIP SET | @ Ffies2sakEiE BVv3002 Metal Rotor Grip Set ford el I 2 8
BK3003 Metal Rotor Grip Lever | SBITEEERE 2 8
HMC3-6B Socket Screw, M3x6 A7 AR, M3x6 4 8
BK3004 Main Rotor Grip Post EEITAeREET T 2 8
BK0649-1 Linkage Ball(A) A B BRI (A) 2 8
BK0087 Washer, d3xD8xW1.4 #E, d3xD8xW1.4 2 8
HMC3-12B Socket Screw, M3x12 7 VEBERRR, M3x12 2 8
PV1515 | METALFLYBARLESSROTORGRIP SET | £BBFHEFREEEE | BV3002 Metal Rotor Grip Set EBFirEEEE 2 8
BK3028 FBL Rotor Grip Lever BIERSEREEEEE | 2 8
HMC3-6B Socket Screw, M3x6 7 RIS, M3x6 4 8
BK3004 Main Rotor Grip Post EBTREEET 2 8
BK0649-1 Linkage Ball(A) A7 VEE R (A) 2 8
BK0087 Washer, d3xD8xW1.4 #E, d3xD8XxW1.4 2 8
HMC3-12B Socket Screw, M3x12 A7\ B, M3x12 2 8
PV1516 | METAL ROTOR GRIP(BODY) | &BEireEask: (488) BV3002 Metal Rotor Grip Set BT ieEEEE 1 8
PV1517 | METALFLYBARROTOR GRIPLEVER | /BT s8EiZEE BK3003 Metal Rotor Grip Lever B REEEE 2 8
HMC3-6B Socket Screw, M3x6 A7 B, M3x6 4 8
PV1518 | METALFLYBARLESSROTOR GRIPLEVER | - @i ¢ ErREEEIZEE BK3028 FBL Rotor Grip Lever BIGESEEREERE | 2 8
HMC3-6B Socket Screw, M3x6 7 RIS, M3x6 4 8
PV1519 | METAL MAIN ROTOR GRIP POST | &@F e84t BK3004 Main Rotor Grip Post EBFleEEET 2 8
BK0649-1 Linkage Ball(A) A7 BRI (A) 2 8
BK0087 Washer, d3xD8xW1.4 #E, d3xD8XxW1.4 2 8
HMC3-12B Socket Screw, M3x12 A7\ BIRS, M3x12 2 8
PV1520 | FLYBAR CONTROL ROD BEERTR BK3101 Flybar Control Rod BEERTR 2 9
PV1521 | HARDENED MAIN SHAFT, 15 mm | 3&{k. 38, 15 mm BK3014 Hardened Main Shaft (15 mm) | 5&t.3E#(15 mm) 1 9,10
PV1522 | METAL FLYBAR WASHOUT BASE | &/@1EHIEEE BK3018 Washout Base bl =9 1 9
PV1523 | METAL FLYBARLESS WASHOUT BASE | &R EEIRHIERE BK3041 FBL Washout Base BYERITHIEE 1 10
HMC3-10B Socket Screw, M3x10 7 VEBERRR, M3x10 1 10
PV1524 | METALFLYBAR CONTROL LEVER SET | &BiEE B1EHiZE R BV3033 Flybar Control Lever Set | IEE&ZHIEER 2 9
BK3169 Collar BE 2 9
HMC3-12B Socket Screw, M3x12 7 VEBIRRR, M3x12 2 9
BK0088 Washer, d3xD5xW0.5 B, d3xD5xW0.5 2 9
BK0649-1 Linkage Ball(A) A7 VEE IR (A) 2 9
BK3104 Washout Linkage B 2 9
HMY2-15 Pin, d2x15 HECEE 2 9
HME3-4B Set Screw, M3x4 AR, VIR, M3x4 2 9
PV1525 | METALFLYBARLESS CONTROLLEVER SET | B EE S BITHIZEHE | BV3042 FBL Control Lever Set BRERITSIEEE 2 10
BK3169 Collar HWE 2 10
HMC3-14B Socket Screw, M3x14 7 AR, M3x14 2 10
BK0088 Washer, d3xD5xW0.5 B, d3xD5xW0.5 2 10

-44-




SPARE PARTS LIST / {8 ERE

@ THUNDE=R TIGE=

No. Description N EZE Part No. Description AN 218 Qty | Index Page
BK0649-1 Linkage Ball(A) A7 VEE IR (A) 2 10
BK3110 FBL Washout Linkage MY ERBRE 2 10
HMY2-19 Pin, d2x15 AR 2 10
HME3-4B Set Screw, M3x4 AR, VIR, M3x4 2 10
PV1526 | METAL FLYBAR CONTROL LEVER | BB E B1FH1ZE BV3033 Flybar Control Lever Set | BT &ZHIEERE 2 9
BK3169 Collar HWE 2 9
HMC3-12B Socket Screw, M3x12 A7 AR, M3x12 2 9
BK0088 Washer, d3xD5xW0.5 B, d3xD5xW0.5 2 9
BK0649-1 Linkage Ball(A) A B EEIRIERR(A) 2 9
PV1527 | METAL FLYBARLESS CONTROLLEVER | BB HEIRH/IEEE BV3042 FBL Control Lever Set BYERTSIEER 2 10
BK3169 Collar HE 2 10
HMC3-14B Socket Screw, M3x14 A7 B, M3x14 2 10
BK0088 Washer, d3xD5xWO0.5 #Er, d3xD5XW0.5 2 10
BK0649-1 Linkage Ball(A) A BEERE (A 2 10
PV1528 | FLYBAR WASHOUT LINKAGE | i&#%EE BK3104 Washout Linkage B 2 9
HMY?2-15 Pin, d2x15 AR 2
HME3-4B Set Screw, M3x4 IR AR, M3xd4 2
PV1529 | FLYBARLESS WASHOUT LINKAGE | BB-f28 8% RE BK3110 FBL Washout Linkage BYERSBRE 2 10
HMY?2-19 Pin, d2x19 AR 2 10
HME3-4B Set Screw, M3x4 IR AR, M3xd4 2 10
PV1530 | METAL SWASHPLATE SET | £E+F#4H BV3020A Metal Swashplate +FEEE 1 9,10
PV1531 | METAL MAIN SHAFT BRG BLOCK SET | /& = i & KEAE BV3023 Main Shaft Brg Block Set | & EE 1 13
PV1532 | MAIN SHAFT LOCK RING FifHE BK3015 Main Shaft Lock Ring T g 1 19
HMC3-6B Socket Screw, M3x6 A7 B, M3x6 2 19
PV1533 | FLYBAR LINKAGE ROD SET | 2@ 128 BK0292 Linkage Rod e 2 1
BK3152 Linkage Rod R 2 1
BK0086 Ball Link BEEEE 8 1
PV1533-1 | FLYBARLESS LINKAGE ROD SET | Bz B BK0092-1 Lingage Rod (N) EER (589 4 1
BK0086 Ball Link EEEERE 8 1
PV1533-2 | THROTTLE LINKAGE ROD SET | ;hPS@#i24E BK3172 Linkage Rod R 2 27
BK0086 Ball Link ESRERE 4 27
PV1534 | INSERT MOULDING LINKAGE-67.5mm | —B87E@1%42-67.5mm BVv3122 Linkage Rod Set(67.5mm)-Insert | #4248 (67 5mm)- AL | 2 21
PV1535 | INSERT MOULDING LINKAGE-74.5mm | —B2z0E124H-74.5mm | BV3164 Linkage Rod(74.5mm)-Insert | E1#& (74.5mm)-EN\EH | 6 26
PV1536 | TAIL BOOM BRACKET HEEEETE BK3117 Tail Boom Bracket-R KEEEETE(R) 1 12
BK3116 Tail Boom Bracket-L HEREETE (L) 1 12
HSE2616B Self-tapping Screw, M2.6x16| REBIIEH(1E), M2.6x16| 2 12
PV1537 | TAIL DRIVE GEAR SET E5REhEaERiE BV3070 Tail Drive Gear Set EEERE EaER1E 1 12
PV1538 | TAIL DRIVE GEAR SHAFT | ES=Z)eatsi BK3070 Tail Drive Gear Shaft RS Eadn il 1 12
BK0414 Pin ¢2x12 EEH 2 12
HME3-4B Set Screw, M3x4 AR IR, M3x4 2 12
PV1539 | TAIL DRIVE GEAR-26T EEBEEDEaER, 26T BK3138 Tail Drive Gear-26T EERENER26T 1 12
BK0414 Pin ¢2x12 EEH 1 12
HME3-4B Set Screw, M3x4 HEER; VIR, M3x4 1 12
PV1540 | FRONT TAIL BEVEL GEAR SET | BIE##5%%1E BK0363 Tail Drive Bevel Gear-B EERE)AREAB (24T) 1 12
BK3128 Tail Drive Bevel Gear-A EEEENREEA (27T) 1 12
BK0414 Pin ¢2x12 EEH 1 12
HMES3-4B Set Screw, M3x4 IR B, M3x4 1 12
PV1541 | REAR TAIL HELICAL BEVEL GEAR SET | #EEiZlieArEasniE BK3143 Talil Input Bevel EIZIEREEMA (24T) 1 23
BK3144 Tail Output Bevel FEIRIEARERSRB (24T) 1 23
HMY2-12 Pin ¢2x12 HERRA 1 23

-45-




SPARE PARTS LIST / {8 ERE

@ THUNDE=R TIGE=

No. Description N EZE Part No. Description AN 218 Qty | Index Page
HME3-4B Set Screw, M3x4 AR, VIR, M3x4 1 23
BK2509-1 Washer, d12xD14.5xW0.1 | #F, d12xD14.5xW0.1 1 23
PV1542 | METAL SERVO MOUNT EBRRMETEE BK3040 Servo Mount fRREEEE 1 13
BK3181 Servo Tray (IR R 1 13
BK3185 Servo Mount TRV RIRRIEEE 1 13
HMC25-8N Socket Screw(N), M2.5x8 | Ry VEIRH($RE), M2.5x8 | 2 18
HSE2612N Self-tapping Screw, M2.6x12 | REIETUEH (1), M2.6x12 | 1 13
PV1543 | MAIN GEAR, 111T FegEn, 11T BK3141 Main Gear, 11T Fegds, 11T 1 19
P\V1544 | AUTOROTATION TAIL DRIVE PULLEY, 108T | E2EE)F k5%, 108T BK3137 Tail Drive Pulley, 108T FEEREDER, 108T 1 19
HMC4-8B Socket Screw(N), M4x8 | 7 VEIEH:, M4x8 2 19
PV1545 | ONE WAY CLUTCHHOUSING | EREta3E BV3056 One Way Clutch Housing | EABt&2skEE 1 19
HMC3-6B Socket Screw(N), M3x6 W/\@E‘«'ﬁfﬁ% M3x6 8 19
PV1546 | ONE WAY BEARING SHAFT | SERgt& s BK3057 One Way Bearing Shaft AR 1 19
HMQ18 C Clip Cﬂ?ﬂfﬁ 1 19
HMC4-8B Socket Screw(N), M4x8 | Ay VEIZ#, M4x8 2 19
PV1547 | METAL MOTOR MOUNT TEEEETE BK3078 Motor Mount BEETE 1 15
PV1617 | MOTOR PINION, 11T Sieds, 117 BK3183 Motor Pinion, 11T SiEsaE, 1T 1 15
HME4-4B Set Screw, M4x4 ,NPEW/ TVEBIESR Mdx4 2 15
PV1549 | METAL MOTOR PINION BLOCK, 6mm | /B &:EaERE T £, 6mm| BV3060 Motor Gear Mount, 6mm | EEEE8RETEE, 6mm 1 15
PV1550 | ROD GUIDE PLATE HENREIR BK3109 Rod Guide PLATE HENREIR 1 15
HMC25-5B Socket Screw(N), M2.5x5 | &y @ik, M2.5x5 2 15
PV1551 | STARTER COUPLING [EIEE] BK2466 Starter Coupling BEESE 1 16
HME4-4B Set Screw, Mdx4 HEBR B, Maxd 2 16
PV1552 | DRIVE PINION SET, 14T SEBheEERiE, 14T BV3058 Drive Pinion SET, 14T SEEpeagniE, 147 1 16
PV1553 | METAL CLUTCH BRACKET SET | &/@RtSs3EEEE BK3068 Clutch Bracket Upper FEtASETEE 1 16
BK3069 Clutch Bracker Lower THEARETE 1 16
PV1554 | CLUTCH BELL SET HERER BV3063 Clutch Bell Set HensE 1 16
PV1555 | CLUTCH LINING Hass BK3064 Clutch Lining Hass 2 16
PV1556 | STARTER SHAFT RUEDdh BK3066 Starter Shaft RNEDd 1 16
HMS5 E Clip ERINER 1 16
HME4-4B Set Screw, Mdx4 AR, VIR, Maxd 2 16
PV1557 | METAL COOLING FAN ERSHER BK3044 Cooling Fan AR 1 18
HSB3-6 Flat Head Socket Screw(N), M3x6 | FEER/EiRk#, M3x6 4 18
PV1558 | CLUTCH SHOE SET HARE BV3062 Clutch Shoe Set HesE 1 18
HMC4-8B Socket Screw(N), M4x8 | Ry VEIZ#, M4x8 2 18
PV1559 | ENGINE MOUNT S| ZETE BK3071 Engine Mount S| ZEFEE 1 18
BK0435 Washer, d4xD11xW1.7 W, d4xD11xW1.7 4 18
HMC4-12B Socket Screw(N), Mdx12 | R AR, Mdx12 4 18
HMC4-16B Socket Screw(N), M4x16 | Ry EEE#H, Mdx16 4 18
PV1560 | FUEL TANK SET, 650CC SHFEH, 650CC BV3089 Fuel Tank Set, 650CC SHFESE, 650CC 1 17
PV1561 | SIDE FRAME-LEFT (1) BRI (B8F) BK3080-1 Side Frame-Left TR 1 13
PV1562 | SIDE FRAME-RIGHT (1) i BIiR-A (B R) BK3080-2 Side Frame-Right T RIR-A 1 18
PV1563 | CANOPY RETAINING POST | #5EE* BK3065 Canopy Retaining Post HBEEHE 2 13
HSV3-8B Torx Screw, M3x8 ERNZHR, M3x8 2 13
PV1564 | METALELEVATOR WASHER MOUNT SET | /& 12 ES d s K BV2416 Elevator Washer Mount Set | 12 &5 = 1 13
BK2417 Nut R IR 1 13
PV1565 | METAL AILERON CONTROL ARM SET-LEFT | /BRI THIEEE- BV3135 Control Arm Set-Left SEEAER-L 1 21
PV1566 | METAL ALERON CONTROLARMSETRIGHT | &/BRIE1EHIEE-4& BV3136 Control Arm Set-Right SRIEHER-A 1 21
PV1567 | METAL SKID BRACKET SEHZEE T BK3082 Skid Bkt FIZREE 2 13
HMC3-8B Socket Screw(N), M3x8 | A7 EIR#R, M3x8 2 18

-46-




SPARE PARTS LIST / {8 ERE

@ THUNDE=R TIGE=

No. Description =ajvg=y Part No. Description AN 218 Qty | Index Page
HMM3B Lock Nut, M3 E5RIRIE, M3 2 13
PV1568 | CARBON LOWER SIDE FRAME (1) | Bk T Itk (EEF7) BK3087 Lower Side Frame Tl T IR 1 14
HMM3B Lock Nut, M3 E5RIRIE, M3 2 14
HSB3-10 Flat Head Socket Screw(N), M3x10 | 3R A%, M3x10 2 14
BK0087 Washer, d3xD8xW1.4 #E, d3xD8XxW1.4 2 14
PV1569 | SKID BRACKET (ELECTRIC) | Z15ZR[E EHE (EEhhR) BK3118 Skid Bracket SIERE T 2 14
HSV3-8B Torx Screw, M3x8 ERNZER, M3x8 4 14
PV1570 | METALELEVATOR CONTROLARM SET | EEFIRMIEHIEEH BV3133 Elevator Control Arm FImeiEHIEEE 1 1517
BK0649-1 Linkage Ball(A) A7 VEE IR (A) 2 1517
PV1571 | CONTROL LEVER BASE I E BK3035 Control Lever Base RIS E 2 13
HMC?25-5B Socket Screw(N), M2.5x5 | &7 A&k, M2.5x5 8 18
BK3037 Control Lever Shaft 1B 2 13
HSV3-8B Torx Screw, M3x8 ERNZER, M3x8 4 13
PV1572 | ELEVATOR CONTROL ARM LINK | FHRgfEE BK3108 Elevator Control Arm Link | FEEREiEEE 1 1517
HMV725ZZY | Ball Bearing, d2.5xD7xW3.5 | ;&EEkEHE, d2.5xD7xW3.5 | 2 15,17
HMC25-8N Socket Screw(N), M2.5x8 | Ry EIZH($RE), M2.5x8 | 2 15,17
PV1573 | GYRO TRAY PEUR R BK3124 Gyro Tray PEAR (R 1 13
PV1574 | RUDDER SERVO MOUNT ERAREETE BK3125 Rudder Servo Mount EftAREEEE 1 25
PV1575 | RADIO TRAY THROTTLE SERVO/ RXTRAY | SPSfRIARMEEINISEIEZE | BK3123 Radio Tray Throttle Servo / Rx Tray | JHRPIRIBR I IHEIE SR 1 14,16
PV1576 | METAL FRAME SPACER EERAIRE BK3081 Frame Spacer B 10| 12,18
PV1577 | TORX SCREW, M3x8 ERUTIBIR A HSV3-8B Torx Screw, M3x8 ERUZHE, M3X8 20 | {1518
PV1578 | BATTELY TRAY BLOCK SET | &ithEEETEHE BK3086 Battely Post EHEE 1 14
BK3083 Battely Pin EHEEhE 2 14
BK3157 Spacer #E 2 14
HSV3-8B Torx Screw, M3x8 ERNZER, M3x8 6 14
PV1579 | BATTELY TRAY SET EMEEE BV3119 Battely Tray Set EMEEE 1 27
PV1580 | COOLING FAN CASING BE=E BK3114 Cooling Fan Casing-L BEEBEE (L) 1 16
BK3115 Cooling Fan Casing-R EEE (R) 1 16
PV1581 | COLLAR SET HiRiE BK3059 Collar B R 1 23
BK3182 Collar =R 1 23
BK3184 Bevel Collar RERR 1 12
PV1582 | METAL RUDDER SERVO HORN | &BERFRMRMIEES HMC?25-6B Socket Screw, M2.5x6 A7 ARk, M2.5x6 1 25
BK3094 Link Ball EIFE 1 25
HME3-3B Set Screw, M3x3 AR, VIR, M3x3 1 25
BK3039 Rudder Servo Horn EfRREES 1 25
PV1583 | LANDING SKID SET fIZe4E BK3121 Landing Skid fZe 2 20
BK3090 Skid Pipe REEE 2 20
BK0065 Skid Pipe End Cap EEE 4 20
HMVE4-4B Set Screw, Mdx4 AR VBIRHE, Maxd 4 20
HMC4-14B Socket Screw, M4x14 A7 AR, Mdx14 4 20
PV1584 | LANDING SKID fze BK3121 Landing Skid fZe 2 20
HMVE4-4B Set Screw, Mdx4 AR VB, Maxd 4 20
HMC4-14B Socket Screw, M4x14 A7 AR, Mdx14 4 20
PV1585 | CARBON TAIL BOOM EE BK3096-1 Tail Boom EE 1 24
PV1586 | METAL TAIL DRIVE SHAFT SET | &/ERE5ESEHE BV3095 Tail Drive Shaft Set ESREEhiE 1 24
HMC2512B Socket Screw, M2.5x12 | A7 \Big#, M2.5x12 2 24
HMM25Z2 Lock Nut, M2.5 E5RIR0E, M2.5 2 24
PV1587 | ROD GUIDE SET HRRETRE BK3112 Rod Guide HENRETR 3 24
HMJ2-8B Self Tapping Screw, M2x8 | BT ##(18) 3 24
PV1588 | TAIL CONTROL ROD SET | E#HIIEE BK3167 Linkage Rod-B HENTEB 1 26

47-




SPARE PARTS LIST / {8 ERE

@ THUNDE=R TIGE=

No. Description N EZE Part No. Description AN 218 Qty | Index Page
BK3168 Linkage Rod-A HEANRA 1 26
BK0086 Ball Link EEERE 2 26
BK0105-1 Tail Control Rod Joint BITHliRas 1 26
HMVE4-3B Set Screw, M4x3 FiGE AV 2 26
PV1589 | METAL TAIL SUPPORT BRACKET | EBEERETE BK3097 Tail Support Bracket EEETE 1 24
HMC3-8B Socket Screw, M3x8 7 AR 1 24
HMC3-12B Socket Screw, M3x12 7RI 2 24
PV1590 | CARBON TAIL SUPPORT ROD SET | HixiiE & T i5 2R BK3163 Carbon Tail Support Rod | HriEE 1548 2 24
BK0447 Tail Support Rod End EEELEE 4 24
HMC2-10B Socket Screw, M2x10 GVANE] 4 24
HML2-NB Hex Nut, M2 NBIREEZRM2 4 24
PV1591 | TAIL CASE INNER RING EEE BK3113 Tail Stopper EEEIER 1 24
HSB3-6 Flat Head Socket Screw(N), M3x6 | SPIEM ARk 1 24
HSA3-5 Button Head Socket Screw(N), M3x5 | BIZEM; \AIEH: 1 24
PV1592 | METAL TAIL GRIP SET TEErEEEA BV3075 Metal Tail Grip Set EheEaEEE 2 22
HMC2-8B Socket Screw, M2x8 GVANE] 2 22
BK0082 Collar, d2xD3xW4.2 IR 2 22
PV1593 | METAL TAILROTORHUB | &EEREE BK3076 Tail Rotor Hub EleE 1 22
HMES3-3B Set Screw, M3x3 FGE AN T 2 22
BK3161 Washer #E 2 22
HSV3-8B Torx Screw, M3x8 2RURHE, M3x8 2 22
PV1594 | METAL TAIL PITCH SLIDER | £BEItEi8E BK0026 Tail Pitch Control Link ElrEEEE 2 22
BK0806-1 Tail Pitch Slider EBENEEBE 1 22
HMV1060ZZY | Ball Bearing, d6xD10xW3 | iEBkER 2 22
BK0649-1 Linkage Ball (A) A7 VEE IR (A) 1 22
HMC2-8B Socket Screw, M2x8 NG 2 22
BK0082 Collar, d2xD3xW4.2 IR 2 22
PV1595 | METAL TAIL PITCH CONTROL FORK | &/BREfiese {2 BK3100 Tail Pitch Control Fork EENEEE e e 1 22
BK3077 Pin EEH 2 22
HMS15 EClip1.5 ERINER 2 22
PV1596 | TAIL OUTPUT SHAFT =) ] BK3061 Tail Rotor Shaft e 1 22
HMY2-12 Pin, d2x12 HERRA 1 22
HME3-4B Set Screw, M3x4 i EERAVAVEEL 1 22
PV1597 | METAL TAIL CASE SET TEEEE BK3074 Metal Tail Unit Housing TBERE 1 23
HMVB701ZZY | Ball Bearing, d12xD18xW4 | iZEERE 2 23
HSH1350ZZY | Flange Bearing, d5xD13xW4 | (g, d5xD13xW4a 2 23
BK3059 Collar EEHEERER 1 23
BK3182 Collar B 1 23
BK3073 Tail Lever Bracket EREEHEE 1 23
HMC25-8N Socket Screw(N), M2.5x8 | 7 \Eigkh 2 23
HSB3-6 Flat Head Socket Screw(N), M3x6 | “FEEA; A igH 1 23
HSA3-6 Button Head Socket Screw(N), M3x6 | BIZEMA;\FEEZHH 1 23
BK0087 Washer d3xD8xW1.4 HE 2 23
HMC3-8B Socket Screw, M3x8 N 1 23
HMC3-14B Socket Screw, M3x14 A7 AR 1 23
PV1598 | TAIL PITCH CONTROL LEVER | Elie&iEHIig BK3129 Tail Pitch Control Lever | Efe&%EH2 1 23
HMV740ZZY | Ball Bearing, d4xD7xW2.5 | EZEk#E#HE, d4xD7xW2.5 2 23
BK0088 Washer, d3xD5xW0.5 #F, d3xD5xW0.5 1 23
BK0O76 Collar ki) 1 23
HMC3-16B Socket Screw, M3x16 7 EBIRAE, M3x16 1 23

-48-




SPARE PARTS LIST / {8 ERE

@ THUNDE=R TIGE=

No. Description s Part No. Description =apvEsy Qty | IndexPage
BK0649-2 Linkage Ball (B) ANEEREEIIEMHEB) | 1 23
PV1600 | CARBON VERTICAL FIN EEELTH BK3099 Carbon Vertical Fin EEELTH 1 24
BK0087 Washer, d3xD8xW1.4 #E, d3xD8xW1.4 2 24
HMC3-8B Socket Screw, M3x8 M B, M3x8 1 24
HMC3-12B Socket Screw, M3x12 M7 B, M3x12 1 24
PV1601 | CANOPY BRACKET HBEE HSES3-12B Self-tapping Screw, M3x12| REIBIIEH(#8), M3x12 | 2 28
BK0099 Body Clip B 578 1 28
BK3126 Canopy Bracket HEETHA 1 28
PV1602 | CANOPY SPACER HEETIEE BK3175 Canopy Spacer BESTIEE 1 28
BK0474 Grommet 1&E1E 2 28
HNLR6 R Clip, #6 RELIEH 2 28
HSV3-8B Torx Screw, M3x8 E RV, M3x8 2 28
PV1603 | METAL CYCLIC SERVO HORN SET | &@feE FARISEREE BK3038 Servo Horn AR 3 25
HMC25-6B Socket Screw, M2.5x6 MBI, M2.5x6 3 25
BK3094 Link Ball BT 6 25
HME3-3B Set Screw, M3x3 IR A, M3Xx3 3 25
PV1604 | SERVO MOUNTING SET AR HE BK3103 Servo Mounting AR 6 25
BK3132 Servo Nut {RIARIRIE 6 25
BK0104 Servo Mounting RREET A 4 | 25727
PV1605 | ROTOR SPACER FieBHH BK3111 Rotor Spacer TiegsH 2 26
PV1606 | VELCRO STRAPE EERE BK3179 Velcro Strape EEE R 2 27
PV1607 | TORX DRIVER SET ERNTER BV3178 Torx Driver Set ERNTER 1
BK3178 Torx Driver EREETI0 1
BD8269-1 Handle LT FW 1
HME4-6B Set Screw, M4x6 IR A, MAX6 1
PV1608 | BALL BEARING, d12xD21xW5 | Ei#iE, d12xD21xW5 HMV6801ZZY | Ball Bearing, d12xD21xW5 | i@EkEHE, d12xD21xW5 2
PV1609 | BALL BEARING, d15xD28xW7 | i, d15xD28xW7 HMV6902Z7 | Ball Bearing, d15xD28xW?7 | iEEkEE, d15xD28xW7 2
PV1610 | BALL BEARING, d2.5xD7xW3.5 | EEiE, d2.5xD7xW3.5 HMV725ZZY | Ball Bearing, d2.5xD7xW3.5 | j&EEkEHE, d2.5xD7xW3.5 | 2 15,17
PV1611 | FLANGE BEARING, d5xD13xW4 | (ig#hi#EiE, d5xD13xW4 | HSH1350ZZY | Flange Bearing, d5xD13xW4 | (g, d5xD13xW4 2 23
PV1612 | PINSET EEHE HMY2-12 Pin, d2x12 RS 2 23
HMY2-15 Pin, d2x15 RS 2 9
HMY2-19 Pin, d2x19 RS 2 10
BK0414 Pin, d2x12 EEH 2 12
PV1613 | SELF TAPPING SCREW SET | REBIUEHE HSE2612N Self-tapping Screw, M2.6x12 | REIEIUEH(E), M2.6x12| 6 | 15,17,25
HSE2616B Self-tapping Screw, M2.6x16 | REISIUEH(1H), M2.6x16| 2 12
HMJ2-8B Self-tapping Screw, M2x8 | BIIEA4(18), M2x8 4 24
PV1614 | SOCKET SCREW SET BV zEL e HMC2-10B Socket Screw, M2x10 A7 B, M2x10 4 24
HMC2510B Socket Screw, M2.5x10 | Ry AEIZ#H, M2.5x10 4 15
HMC25-8N Socket Screw(N), M2.5x8 | R7VEIEEH(IRE), M2.5x8 | 2 | 13,17
HMC3-16B Socket Screw(N), M3x16 | &y EiE##, M3x16 1 23
HMC4-14B Socket Screw(N), M4x14 | Ry EEEH, Mdx14 2 20
HMC4-6B Socket Screw(N), M4x6 | Ry AIZH, M4x6 2 9,10
PV1615 | NUT (BLACK), M2 T BIRIE(EEH), M2 HML2-NB Hex Nut, M2 TBIRIE(EEE), M2 20 | 24,27
PV1623-F | METAL SERVO HORN ADAPTOR, FUTABA | fRIRRIMEEEEHE, FUTABA | BK3034 Servo Horn Collar FAREREHE 4 25
HMC25-5B Socket Screw, M2.5x5 M7 B, M2.5x6 4 25
PV1624 | HEADER TANK POST BImfEsTAE BK3174 Header Tank Post BlmfEs i 1 18
PV1625 | METAL COOLING FANHOUSING, OS/TT | /@ aAlEEEE, OS/TT | BK3045 Cooling Fan Housing PP ANE B 1 18
PV1627 | THRUST COLLAR SET LE3EBRIRAE BK3151 Thrust Collar Jlsizaits 2 8,9,10
BK3151-1 Thrust Collar, Tmm IEHEBHR, Tmm 2 9,10
BK3151-2 Thrust Collar, 0.2mm LEHEEE, 0.2mm 2 9,10
BK3151-3 Thrust Collar, 0.1mm LEHEERR, 0.1mm 2 9,10
PV1628 | WASHER BE BK2509-1 Washer, d12xD14.5xW0.1 | #F, d12xD14.5xW0.1 4 23
PV1629 | TORX DRIVER TIP E8 T BplinEE BK3178 Torx Driver Tip ERT BFinEE 1

-49-




T |
T | R
3912 3913 PV0299 PV0760 PV1619

CARBON BLADE, 690mm

CARBON BLADE, 710mm

CARBON HORIZONTAL FIN  LOCTITE #648

METAL AILERON CONTROL ARM SET(R)-LEFT

Wi EIEE, 690mm Wi EE, 710mm KL Em EEIHFREI (%), #648 SR AEEEHIEEGD -
e o \
=Y NS
PV1620 PV1621 PV1622 PV1623-H PV1623-J

METAL AILERON CONTROL ARMSETRIRIGHT -~ LANDING SKID SET, BLACK  CARBON HORIZONTAL FIN  METAL SERVO HORN COLLAR, HITEC  METAL SERVO HORN COLLAR, JR

EERIBTHERGED-4

WKL ER

AREEERE, HITEC

AREEESHE, JR

J

PV1548
MOTOR PINION, 12T
Hiztawm, 12T

PV1616

PV1630

PV1618

REINFORCED METALMOTOR PINIONBLOCK, 8mm ~ REINFORCED METAL MOTORPINION BLOCK, mm - MOTOR PINION, 13T
Mt EBEEEMETEE, 8mm B EBHEEMETLE, 6mm HiEEss, 13T

PV1626
METAL COOLING FAN HOUSING, YS
B SAREE, YS

2839
Li-Po Battery, 22.2V 35C 5.0Ah
2Eh, 22.2V 35C 5.0Ah

8079
TG-7200 RUDDER GYRO
TG-7200, EftleigE

8083
ZERO a Il GOVERNOR
et

8085
GT5, 3-AXIS GYRO
GT5, S#hfpiRiE

8086
POWER MONITOR

BB ER

8126
DS1213 DIGITAL SERVO
DS1213, EIfFIAR

8128
DS1313 DIGITAL SERVO
DS1313, #frfAAR

8167
DS1015H DIGITAL SERVO
DS1015H, SRR

8163

8166

DS0606n DIGITAL RUDDER SERVO  DS0606 DIGITAL RUDDER SERVO

(NARROW BAND)
DS0606n, EREENL AR (E48)

DSO606EREE I EIRRH

-50-




Exploded View / Sy BIgR T —

MAIN ROTOR HEAD

FLYBAR

PV1510

PV1511

PV1509

PV1519

PV1513 ’y“

PV1518

PV1515

PV0126

-51-




Exploded View / Sy BIgR T —

MAIN GEAR SET =

PV1521

FLYBAR | FLYBARLESS

PV1524

PV1530

PV1532

PV1546 —|

PV1543

I~ PV1545

PV1544

-52-




PV1553

PV1550 PV1557

PV1556

PV1554 PV0203

PV1555

PV1179

PV0216

-53-




Exploded View / Sy BIgR T —

MAIN FRAME |

PV1569

PV1531

PV1876 PV1575

PV0208




Exploded View / BRI B

ARMS & SKID

PV1538

Do
I

N
i

i //,

f[|

> A\ ¢
7 1§
|
Y e
I [2rd
.

NITRO ONLY

PV1533-2

-55-



Exploded View / BRI B

PV1591  —

PV1597

PV1600

PV0197

PV1586

PV1589
PV1244

¥

PV15%/"*> \\

M PV0200 ¢
S

PV0425

:\\

PV1598

PV0041

e

PV1588

PV1587

-56-




	P00-cover_o.ai.pdf
	P01_o.ai.pdf
	P02_o.ai.pdf
	P03_o.ai.pdf
	P04_o.ai.pdf
	P05_o.ai.pdf
	P06_o.ai.pdf
	P07_o.ai.pdf
	P08_o.ai.pdf
	P09_o.ai.pdf
	P10_o.ai.pdf
	P11_o.ai.pdf
	P12_o.ai.pdf
	P13_o.ai.pdf
	P14_o.ai.pdf
	P15_o.ai.pdf
	P16_o.ai.pdf
	P17_o.ai.pdf
	P18_o.ai.pdf
	P19_o.ai.pdf
	P20_o.ai.pdf
	P21_o.ai.pdf
	P22_o.ai.pdf
	P23_o.ai.pdf
	P24_o.ai.pdf
	P25_o.ai.pdf
	P26_o.ai.pdf
	P27_o.ai.pdf
	P28_o.ai.pdf
	P29_o.ai.pdf
	P30_o.ai.pdf
	P31_o.ai.pdf
	P32_o.ai.pdf
	P33_o.ai.pdf
	P34_o.ai.pdf
	P35_o.ai.pdf
	P36_o.ai.pdf
	P37_o.ai.pdf
	P38_o.ai.pdf
	P39_o.ai.pdf
	P40_o.ai.pdf
	P41_o.ai.pdf
	P42_o.ai.pdf
	P43_o.ai.pdf
	P44_o.ai.pdf
	P45_o.ai.pdf
	P46_o.ai.pdf
	P47_o.ai.pdf
	P48_o.ai.pdf
	P49_o.ai.pdf
	P50_o.ai.pdf
	P51_o.ai.pdf
	P52_o.ai.pdf
	P53_o.ai.pdf
	P54_o.ai.pdf
	P55_o.ai.pdf
	P56_o.ai.pdf

